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1. General Information

Applicant : Inventec Corporation
Inventec Building, 66 Hou-Kang Street, Shih-Lin District, Taipei 11170, Taiwan

Manufacturer : Inventec Corporation
Inventec Building, 66 Hou-Kang Street,

Shih-Lin District, Taipei 11170, Taiwan

Product Name : PDA PHONE

Trade Mark : PHAROS

Model Number : Pharos Traveler 117

FCCID : DGIBC0312AAA000

TX Frequency 1 8242 -848.8 MHz (GSM 850)

1850.2 -1909.8 MHz (PCS 1900)
826.6 -846.4 MHz (WCDMA Band V)
1852.6 - 1907.4 MHz (WCDMA Band II)

RX Frequency : 869.2 -893.8 MHz (GSM 850)
1930.2 -1989.8 MHz (PCS 1900)
871.4 -891.6 MHz (WCDMA Band V)
1932.4 -1987.6 MHz (WCDMA Band Il)

Antenna Type . Internal antenna
Maximum Output Power to Antenna : 32.00 dBm (GSM 850)
(Conducted) 29.08 dBm (PCS 1900)

22.00 dBm (WCDMA Band V)
23.48 dBm (WCDMA Band II)

Max. ERP/EIRP Power : 0.716 W/ 28.55dBm ERP  (GSM 850)
1.400 W/ 31.46 dBm EIRP (PCS 1900)
0.097 W/19.87 dBm ERP (WCDMA Band V)
0.450 W/ 26.53 dBm EIRP (WCDMA Band 1)

Type of Emission : GSM 850 : 245KGXW
EGPRS 850 : 240KG7TW
PCS 1900 : 245KGXW

EGPRS 1900 1 243KGTW
WCDMA Band V :4M17F9W
WCDMA Band Il : 4M19F9W

Power Rating (DC , Voltage and : 3.7V/141A
Current of RF element or PA)
Digital Modulation Emission : GMSK(GSM 850/ PCS1900)
QPSK(WCDMA Band V / WCDMA Band 1)
Power Supply Type : AC Adapter
DC Power Cord : Shielded USB Cable, 1.5 meter, Cigarette Plug
Adapter : PIELECTRONICS /AD 7112B
DUT Stage : Production Unit
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2. Test Configuration of Equipment under Test

2.1 Test Manner

1. The spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test
range.

2. During all testing, EUT is in link mode with base station emulator at maximum power level. (PCL=5
for GSM 850 or PCL=0 for PCS 1900)

3. Frequency range investigated: radiated emission 30 MHz to 9000 MHz for GSM850; 30MHz to
19000 MHz for PCS 1900.

2.2 Class Il permissive change description

The model (PHAROS Pharos Traveler 117) is the variant product of velocitymobile velocity 103;
velocitymobile_velocity 103 FCC ID is DGIBC0312AAA000. PHAROS_Pharos Traveler 117 is changed from
velocitymobile_velocity 103; the difference from velocitymobile velocity 103 is the model humber and the PCB

Layout.
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2.3 Test Mode

Preliminary tests were performed in different data mode to find the worst case. The data mode shown in the
table below is the worst-case rate (Blue color). Investigation has been done on all the possible configurations

for searching the worst cases. The following table is a list of the test modes shown in this test report.

Band Mode CH Fr?:\qﬂtlj_'(-:-zr)]cy Condtzg'g—:-r?])Power Worst
Lowest 824.2 32.00 ||
GSM 850 == Middle 836.6 31.47 L]
Highest 848.8 31.49 ]
Lowest 824.2 31.79 []
3Down2Up Middle 836.6 31.46 ]
GPRS 850 Highest 848.8 31.38 []
Lowest 824.2 31.72 []
3Down1Up Middle 836.6 31.41 L]
Highest 848.8 31.32 ]
Lowest 824.2 26.68 []
3Down2Up Middle 836.6 26.58 ]
Highest 848.8 26.45 []
EGPRS 830 Lowest 824.2 26.63 []
3DownlUp Middle 836.6 26.57 L]
Highest 848.8 26.42 ]
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Band Mode CH Fr?&llj_'ezr)lcy Condtzg'g—:ﬂ)Power Worst
Lowest 1850.2 29.08 ||
PCS 1900 === Middle 1880.0 28.89 ]
Highest 1909.8 28.67 ]
Lowest 1850.2 28.37 (]
3Down2Up Middle 1880.0 28.19 L]
GPRS 1900 Highest 1909.8 28.10 ]
Lowest 1850.2 28.35 []
3DownlUp Middle 1880.0 28.12 []
Highest 1909.8 28.09 (]
Lowest 1850.2 25.27 (]
3Down2Up Middle 1880.0 25.18 L]
Highest 1909.8 25.17 ]
EGPRS 1900 Lowest 1850.2 25.25 O
3Down1Up Middle 1880.0 25.19 ]
Highest 1909.8 25.16 []

gand  [PUCRACON g |y | Freauency | Conducted Power |y
12.2k RMC Lowest 826.4 22.00 ]
WCDMA V === 12.2k RMC Middle 836.0 21.79 ]
12.2k RMC Highest 846.4 22.16 |
12.2k RMC Lowest 826.4 19.89 []
HSDPA V 1 12.2k RMC Middle 836.0 19.82 (]
12.2k RMC Highest 846.4 19.81 []
12.2k RMC Lowest 826.4 21.76 []
HSUPA V 1 12.2k RMC Middle 836.0 21.48 []
12.2k RMC Highest 846.4 22.15 []

pand  [DASRACOT| yoge | | Freauency | Conducted Power | -y
12.2k RMC Lowest 1852.4 23.48 [ |
WCDMA I —-- 12.2k RMC Middle 1880.0 22.31 []
12.2k RMC Highest 1907.6 22.08 []
12.2k RMC Lowest 1852.4 22.91 []
HSDPA I 1 12.2k RMC Middle 1880.0 21.68 []
12.2k RMC Highest 1907.6 21.60 []
12.2k RMC Lowest 1852.4 22.68 []
HSUPA I 1 12.2k RMC Middle 1880.0 21.51 []
12.2k RMC Highest 1907.6 21.28 []
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Test Mode List

m | o m I | x I | x
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= Red ] B = e =
Section DESCRIPTION OF TEST Ole wislea|lc|l<c|a]|=]|=
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4.2 RF Output Power I N N B B B IE IE AE iE m
4.3 ERP / EIRP NI N IuEEE I IREIEEEE REEN e
Occupied Bandwidth &
44 Band Edge Measurement IREAEL AR I RER NN RSN Ry
Conducted Spurious
45 Eies o000 mO(0 w00
Field Strength of Spurious
4.6 g o000 mO(0 w00
4.7 Frequency Stability vs. mlololmlololmelololmlolo
' Temperature
F ili )
48 requency Stability vs mOololmlololmelololmlolo
Voltage
AC Power Conducted
4.9 Emissions Requirements CINERRERE JRERRERE IERRERE IpEpge
Comment:
1. The GSM 850’s RF Output Power value was higher than GPRS 850 and EGPRS 850 condition.

The GSM 850 is testing all items.
The EGPRS 850(3Down2up) is testing section 4.2, 4.3 and 4.4.

The PCS 1900’s RF Output Power value was more high than GPRS 1900 and EGPRS1900
condition. The PCS 1900 be testing all items.
The EGPRS 1900(3Down2up) is testing section 4.2, 4.3 and 4.4.

The WCDMA Band V & Band Il the RF Output Power value was higher than HSDPA Band V &
Band Il and HSUPA Band V & Band Il condition. The WCDMA Band V & Band Il is testing all
items.

The HSDPA Band V & Band Il and HSUPA Band V & Band Il be testing section 4.2and 4.3.
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2.4  Connection Diagram of Test System

TEST SITE Power Supply

AC Adapter

EUT Headset

During EMI testing (LINK) the EUT (PDA PHONE)'s Power port was connected to AC Adapter. EUT (PDA

PHONE)’s ear port connected to headset.

2.5 Ancillary Equipment List

1. Base Station(R&S) CMU200 106656
2. Power Supply (GW) 12P3A H281001

Test Report No - 0811FR14 Page 8 of 93
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3.1

3.2

3.3

3.4

General Information of Test Site

Test Site Location: No. 140 -1, Changan Street, Bade City, Taoyuan County, Taiwan R.O.C.
TEL: 886-3-271-0188 FAX: 886-3-271-0190

Registration Number : 854525
Designation Number : TW1330

The chamber meets the characteristics of ANSI C63.4-2006. This site is on file with the FCC.

Test Voltage

DC 3.7V / 1.41 A (Battery)

Test in Compliance with

47 CFR Part 22H and 24E, Part 2 and 24, ANSI/TIA-603-C-2004

Frequency Range Investigated

1. Radiation: from 30 MHz to 9000 MHz for GSM 850.
2. Radiation: from 30 MHz to 19000 MHz for PCS 1900.

Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

Test Report No - 0811FR14 Page 9 of 93
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4. Test Data and Test Result

4.1 List of Measurements and Examinations

Some test items of PHAROS_Pharos Traveler 117 copy from the original report which is velocitymobile_velocity
103 (report number: 0802FR16).

FCC Rule DESCRIPTION OF TEST Result | Section Note

§2.1046 RF Output Power Passed 4.2

§22.913

§ 24.032 ERP /EIRP Passed 4.3

§2.1049

§22.917 Occupied Bandwidth & Band Edge Measurement Passed 4.4

§ 24.238(b)

§2.1051 Conducted Emission Passed 4.5 Reference Report

: ' No.: 0802FR16

§2.1053 Field Strength of Spurious Radiation Passed 4.6

§2.1055 Reference Report

§ 22.355 Frequency Stability vs. Temperature Passed 4.7 i P
No.: 0802FR16

§24.235

§2.1055 Reference Report

§ 22.355 Frequency Stability vs. Voltage Passed 4.8 i P
No.: 0802FR16

§24.235

§ 15.207 AC Power Conducted Emissions Requirements Passed 4.9

Test Report No - 0811FR14
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4.2 RF Output Power

4.2.1 Measurement Instruments :

As described in chapter 5 of this test report.

4.2.2 Test Procedure :
The measurement is made according to ANSI/TIA-603-C-2004 as follows:
1. The transmitter output was connected to power meter and base station through power divider.
2. Set base station for EUT at GSM 850: PCL=5 and PCS 1900: PCL=0.
3. Set base station for EUT at WCDMA Band V and WCDMA Band II, power level was set to
maximum.

4. Select lowest, middle, and highest channels for each band.

4.2.3 Test Setup Layout :

=e

EUT Power Divider

Power Meter O

Base Station

Test Report No - 0811FR14 Page 11 of 93
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42.4 TestResult:

Bands Channel Fr?&ﬁl_'ezr)lcy Condtzg'[;i)Power Condtj\;:\};((élsliower
128 Low 824.2 32.00 1.585
GSM 850 190 Mid 836.4 31.47 1.403
251 High 848.8 31.49 1.409

Note: The testing result was used peak detector.

Frequency Conducted Power Conducted Power
Bands Channel (MH2) (dBm) (Watts)
128 Low 824.2 31.79 1.510
GPRS 850 .
3Down2Up 190 Mid 836.4 31.46 1.400
251 High 848.8 31.38 1.374

Note: The testing result was used peak detector.

Bands Channel Frequency Conducted Power Conducted Power
(MHz) (dBm) (Watts)
128 Low 824.2 26.68 0.466
EGPRS 850 .
3Down2Up 190 Mid 836.4 26.58 0.455
251 High 848.8 26.45 0.442

Note: The testing result was used peak detector.

Test Report No - 0811FR14
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Bands Channel Fr?;\q/ﬁ_'ezr;cy Condtzg'[;i)Power Condtj\;:\};((élsliower
512 Low 1850.2 29.08 0.809
PCS 1900 661 Mid 1880.0 28.89 0.774
810 High 1909.8 28.67 0.736

Note: The testing result was used peak detector.

Frequency Conducted Power Conducted Power
Bands Channel (MH2) (dBm) (Watts)
512 Low 1850.2 28.37 0.687
GPRS 1900 .
3Down2Up 661 Mid 1880.0 28.19 0.659
810 High 1909.8 28.10 0.646

Note: The testing result was used peak detector.

Bands Channel Frequency Conducted Power Conducted Power
(MHz) (dBm) (Watts)
512 Low 1850.2 25.27 0.337
EGPRS 1900 .
3Down2Up 661 Mid 1880.0 25.18 0.330
810 High 1909.8 25.17 0.329

Note: The testing result was used peak detector.

Test Report No - 0811FR14
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Frequency

Conducted Power

Conducted Power

Bands Channel (MH2) (dBm) (Watts)
4132 Low 826.4 22.00 0.158
WCDMA .
Band V 4182 Mid 836.4 21.79 0.151
4233 High 846.4 22.16 0.164

Note: The testing result was used peak detector.

Frequency Conducted Power Conducted Power
Bands Channel (MH2) (dBm) (Watts)
4132 Low 826.4 19.89 0.097
HSDPA
Band V 4182 Mid 836.4 19.82 0.096
Sub-test 1 -
4233 High 846.4 19.81 0.096

Note: The testing result was used peak detector.

Bands Channel Frequency Conducted Power Conducted Power
(MHz) (dBm) (Watts)
4132 Low 826.4 21.76 0.150
HSUPA
Band V 4182 Mid 836.4 21.48 0.141
Sub-test 1 -
4233 High 846.4 22.15 0.164

Note: The testing result was used peak detector.

Test Report No - 0811FR14
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Frequency Conducted Power Conducted Power
Bands Channel (MHz2) (dBm) (Watts)
9262 Low 1852.4 23.48 0.223
WCDMA .
Band Il 9400 Mid 1880.0 22.31 0.170
9538 High 1907.6 22.08 0.161

Note: The testing result was used peak detector.

Frequency Conducted Power Conducted Power
Bands Channel (MH2) (dBm) (Watts)
9262 Low 1852.4 22.91 0.195
HSDPA
Band Il 9400 Mid 1880.0 21.68 0.147
Sub-test 1 -
9538 High 1907.6 21.60 0.145

Note: The testing result was used peak detector.

Bands Channel Frequency Conducted Power Conducted Power
(MHz) (dBm) (Watts)
9262 Low 1852.4 22.68 0.185
HSUPA
Band Il 9400 Mid 1880.0 21.51 0.142
Sub-test 1 -
9538 High 1907.6 21.28 0.134

Note: The testing result was used peak detector.
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4.3

431

4.3.2

ERP / EIRP Measurement

Equivalent isotropic radiated power measurements by substitution method according to
ANSI/TIA/EIA-603-B-2002.

Measurement Instruments

As described in chapter 5 of this test report.

Test Procedure

The phone was tested in an anechoic chamber with a 3-axis position system that permits taking
complete spherical scans of the EUT'’s 3-axis radiation patterns. For all tests, the phone was supported
in a free space type environment, vertically oriented in the chamber. Tests were done for GSM 850
three frequencies (824.2, 836.6 and 848.8 MHz) and GSM 1900 three frequencies (1850.2, 1880.00,
and 1909.80 MHz).

GSM measurements were made with the phone placed in a call using the CMU200 mobile station test
set. The phone was weakly coupled to the test set and configured to transmit in full data rate mode.

The radiated power was measured using ETS-LINDGREN OTA Chamber in “Peak” mode. From these
measurements, the software calculates the angle at which maximum radiated power occurs for each

case, and the radiated power at this angle was extracted from the data.

Each individual data point in a radiated power or sensitivity measurement is referred to as the effective
isotropic radiated power or effective isotropic sensitivity. That is, the desired information is how the
measured quantity relates to the same quantity from an isotropic radiator. Thus, the reference
measurement must relate the power received or transmitted at the EUT test equipment (spectrum
analyzer or communication tester) back to the power transmitted or received at a theoretical isotropic
radiator. The total path loss then, is just the difference in dB between the power transmitted or

received at the isotropic radiator and that seen at the test equipment (see follow Figure 1).

Test Report No - 0811FR14 Page 16 of 93
©2005 A Test Lab Techno Corp. Rev.00



Total Path Loss

AN

P MA Mobile
‘.(/?/L ’\N\' CIMA-TE

Station
Test
F /' )
M Equipment
.\S\g\’g 12;/2/1, G, p,” [Eaup
Isotropic
Radiator

Figurel. THEORETICAL CASE FOR DETERMINING PATH LOSS

In equation form, this becomes:

Equation 1
PL = Rf.so — P TE

where PL is the total path loss, P so is the power radiated by the theoretical isotropic radiator, and Pg is
the power received at the test equipment port. As can be seen in Figure 1, this quantity includes the
range path loss due to the range length r, the gain of the measurement antenna, and any loss terms
associated with the cabling, connections, amplifiers, splitters, etc. between the measurement antenna

and the test equipment port.

Figure 2 shows a typical real world configuration for measuring the path loss. In this case, a reference
antenna with known gain is used in place of the theoretical isotropic source. The path loss may then
be determined from the power into the reference antenna by adding the gain of the reference antenna.
That is:

Equation 2

E}sa: RA—I_GRQ'-

where Pg, is the power radiated by reference antenna, and Ggais the gain of the reference antenna, so
that:
Equation 3

Test Report No - 0811FR14 Page 17 of 93
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Figure 2. TYPICAL CONFIGURATION FOR MEASURING PATH LOSS

In order to determine Pr,, it is necessary to perform a cable reference measurement to remove the
effects of the cable loss between signal generator and reference antenna, and between the test
equipment port and the receiver. This establishes a reference point at the input to the reference
antenna. Figure 3 illustrates the cable reference measurement configuration. Assuming the power
level at the signal generator is fixed, it is easy to show that the difference between Pra and Prg in
Figure 2 is given by:

Equation 4

Py, — Py =P Pyy .

4

PRA:PTE’

Signal

Receiver
Generator

Figure 3. CABLE REFERENCE CALIBRATION CONFIGURATION
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Where Pgy is the power measured at the receiver during the cable reference test, and Pgy is the power

measured at the receiver during the range path loss measurement in Figure 2. Thus, the path loss is
then just given by:
Equation 5

PL = Gy, + Pay '—Pry.
EIRP =P, +P,

P: = Often referred to as antenna output power

4.3.3 Test Setup Layout of ERP/EIRP

Test Report No - 0811FR14
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4.3.4 Test Result

GSM 850 Radiated Power ERP

Maximum Output Power

Frequency Read Level Correction factor ERP ERP
(MHz) (dBm) (dBm) (dBm) (W)
824.20 78.05 -49.5 28.55 0.716
836.40 77.95 -49.7 28.22 0.664
848.80 77.07 -49.7 27.36 0.545

EGPRS 850 Radiated Power ERP
Maximum Output Power

Frequency Read Level Correction factor ERP ERP
(MHz) (dBm) (dBm) (dBm) (W)
824.20 72.73 -49.5 23.23 0.210
836.40 73.04 -49.7 23.33 0.215
848.80 72.05 -49.7 22.32 0.171

Note:
1. ERP/EIRP = Read Level + Correction factor.
2. For CDMA signals, a peak detector is used, with RBW = VBW = 3 MHz.
3. For WCDMA signals, a peak detector is used with RBW = VBW = 5MHz.
4. For AMPS, GSM, and NADC TDMA signals, a peak detector is used, with RBW = VBW= 1 MHz.

Test Report No - 0811FR14
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PCS 1900 Radiated Power EIRP

Maximum Output Power

Frequency Read Level Correction factor EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (W)
1850.20 86.86 -55.4 31.46 1.400
1880.00 86.17 -55.6 30.59 1.146
1909.80 84.99 -55.7 29.20 0.832

EGPRS 1900 Radiated Power EIRP
Maximum Output Power
Frequency Read Level Correction factor EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (W)
1850.20 83.06 -55.4 27.65 0.582
1880.00 82.49 -55.6 26.88 0.488
1909.80 81.39 -55.7 25.70 0.372
WCDMA Band V Radiated Power ERP
Maximum Output Power
Frequency Read Level Correction factor ERP ERP
(MHz) (dBm) (dBm) (dBm) (W)
826.40 68.07 -49.5 18.57 0.072
836.40 66.3 -49.7 16.63 0.046
846.60 69.59 -49.7 19.87 0.097
WCDMA Band Il Radiated Power EIRP
Maximum Output Power
Frequency Read Level Correction factor EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (W)
1852.40 81.45 -55.4 26.53 0.450
1880.00 80.51 -55.6 25.46 0.352
1907.60 79.54 -55.7 24.24 0.265
Note:
1. ERP/EIRP = Read Level + Correction factor.
2. For CDMA signals, a peak detector is used, with RBW = VBW = 3 MHz.
3. For WCDMA signals, a peak detector is used with RBW = VBW = 5MHz.
4. For AMPS, GSM, and NADC TDMA signals, a peak detector is used, with RBW = VBW= 1 MHz.
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4.4  Occupied Bandwidth and Band Edge Measurement

4.4.1 Measurement Instruments

As described in chapter 5 of this test report.

4.4.2 Test Procedure

The measurement is made according to FCC rules part 22 and 24:

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The occupied bandwidth of middle channel for the highest and lowest RF powers was measured.

3. The band edge of low and high channels for the highest RF powers within the transmitting
frequency band were measured. Setting RBW as roughly BW/100.

4. The band edge setting:
a. RB=3 kHz; VB=3 kHz for GSM 850 and PCS 1900.
b. RB=100 kHz; VB=100 kHz for WCDMA Band V and WCDMA Band II.

4.4.3 Test Setup Layout

Spectrum Analyzer

—

LI X N
Power divider

Universal Radio Com.
Tester EUT

Attenuator
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4.4.4 Occupied Bandwidth Test Result

GSM 850
Output Power - 26 dBc
Channel Frequency (MHz) Bandwidth (kHz)
128 824.2 245.7070
190 836.6 248.2061
251 848.8 245.4186

RB:3KHz , VBW:10KHz

EGPRS 850
Output Power - 26 dBc
Channel Frequency (MHz) Bandwidth (kHz)
128 824.2 239.1699
190 836.6 240.7938
251 848.8 237.9366

RB:3KHz , VBW:10KHz

PCS 1900
Output Power - 26 dBc
Channel Frequency (MHz) Bandwidth (kHz)
512 1850.2 248.6975
661 1880.0 244.5598
810 1909.8 249.7455

RB:3KHz , VBW:10KHz

EGPRS 1900
Output Power - 26 dBc
Channel Frequency (MHz) Bandwidth (kHz)
512 1850.2 243.8439
661 1880.0 237.5296
810 1909.8 241.3414

RB:3KHz , VBW:10KHz
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WCDMA Band V

Output Power - 26 dBc

Channel Frequency (MHz) Bandwidth (MH2)
4132 826.4 4.1564
4182 836.4 4.1563
4233 846.6 4.1456
RB:30KHz , VBW:300KHz
WCDMA Band I
Channel Frequency (MHz) Ouép;ntdm\gtir ('N?SZ(;BC
9262 1852.4 4.1755
9400 1880.0 4.1763
9538 1907.6 4.1705

RB:30KHz , VBW:300KHz
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Test Mode: GSM 850 CH128 99% Occupied Bandwidth

i Agilent  10:69:28 Mov 26, 2008 F T

IFrequhannel
Ch Frec 824 2 MHz
e Center Freq
Dccupied Bandwidth 524.200000 MHz
Start Freqg
§23.700000 MHz
Ref 30 dBm Atten 40 dB
#Peak
L Stop Freq
°9 S £24.700000 MHz
10 ﬁf
dB/ -af;—’ i H: CF Step
fw S N 100.000000 kHz
= o, Auto Idan
e A
Freq Offset
Center 824.2 MHz Span 1 MHz (0.00000000 Hz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401
Occupied Bandwidth Oce BW % Pwr  sa0 g | o SIONAlTrack
245.7070 kHz <dB 280048
Transmit Freg Error -F18.530 Hz
# dB Bandwidth 315,895 kHz
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Test Mode: GSM 850 CH190 99% Occupied Bandwidth

i Agilent  11:01:26 Mov 26, 2008 F T

IFrequhannel
Ch Frec
e Center Freq
Dccupied Bandwidth §36.565000 MHz
Start Freqg
Mkr1 836.5650 MHz  535.065000 MHz
Ref30 dBm Atten 40 dB 6.832 dBm
fP“k t Stop Freq
1;9 R - 537 065000 MHz
A
dB/ >~ NS CF Step
o’ MM 100.000000 kHz
\,w‘“ﬁﬂ R Auto Man
Freq Offset
Center 836.6 MHz Span 1 MHz (0.00000000 Hz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401
Occupied Bandwidth Oce BW % Pwr  sa0 g | o SIONAlTrack
248.2061 kHz <dB 280048
Transmit Freg Error 33.444 kHz
# dB Bandwidth 317 601 kHz
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Test Mode: GSM 850 CH251 99% Occupied Bandwidth

i Agilent  11:02:38 Mov 26, 2008 F T

IFrequhannel
Ch Frec
e Center Freq
Dccupied Bandwidth 545.800000 MHz
Start Freqg
Mkr1 848.8000 MHz 545300000 MHz
Ref30 dBm Atten 40 dB 5.066 dBm
:#_Peak L stop Freq
g N s s 849300000 MHz
ll:y f‘F W‘ﬁ
> I
= Ny _F Step
s " 100.000000 kHz
Mr/ — e, Al M
————— S h e
Freq Offset
Center 848.8 MHz Span 1 MHz (0.00000000 Hz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401
Occupied Bandwidth Oce BW % Pwr  sa0 g | o SIONAlTrack
245.4186 kHz <dB 280048
Transmit Freg Error =176 kHz
# dB Bandwidth 309,553 kHz
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Test Mode: EGPRS 850 CH128 99% Occupied Bandwidth

IFrequhannel

Center Fred
§24.200000 MHz

Start Freqg
§23.700000 MHz

Stop Freq
§24.700000 MHz

_F Step
100.000000 kHz
Auto blan

i Agilent  11:35:27 Mov 26, 2008 F T
Ch Freg g824.2 MHz
Dccupied Bandwidth
Mkr1 824.2000 MHz
Ref 30 dBm Atten 40 dB 6.468 dBm
#Peak
Log
10 > <
dB/ Ly o A
J.H"L""frl \\"“-J\.
i ",

S TINE PR LR o TR PP
Center 824.2 MHz Span 1 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401

Occupied Bandwidth Occ BW % Pwr 99.00 %
239.1699 kHz <45 260048

Transmit Freg Error 1.150 kHz

¥ dB Bandwidth 314.010 kHz

Freq Offset
0.00000000 Hz

Signal Track
n Off
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Test Mode: EGPRS 850 CH190 99% Occupied Bandwidth

i Agilent  11:37:34 Mov 26, 2008 F T

IFrequhannel
Ch Frec 836.6 MHz
e HHE Center Freg
Dccupied Bandwidth §36.600000 MHz
Start Freqg
Mkr1 836.6000 MHz  535.100000 MHz
Ref 30 dBm Atten 40 dB 6.98 dBm
fP“k i Stop Freq
g AR 837100000 MHz
10 P
dB/ a:y,f‘ Y { CF Step
— L o~ 100.000000 kHz
,,,_,-'-w“v"mnru Auto blan
Freq Offset
Center 836.6 MHz Span 1 MHz (0.00000000 Hz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401
Occupied Bandwidth Oce BW % Pwr  sa0 g | o SIONAlTrack
240.7938 kHz <98 26008
Transmit Freg Error 533.047 Hz
# dB Bandwidth 311,166 kHz
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Test Mode: EGPRS 850 CH251 99% Occupied Bandwidth

i Agilent  11:39:34 Nov 26, 2008 F T

IFrequhannel
Ch Frec
e Center Freq
Dccupied Bandwidth 545.800000 MHz
Start Freqg
Mkr1 848.8000 MHz 848300000 MHz
Ref 30 dBm Atten 40 dB 5.863 dBm
ﬁpnk 1 Stop Freq
g Noh " 849300000 MHz
0 Pl T
dby/ m}.ﬁ“ | iR CF Step
. 100.000000 kH
o '.-‘*""u*"“m'm.r h""*v% A Auto @
Freq Offset
Center 848.8 MHz Span 1 MHz (0.00000000 Hz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401
Occupied Bandwidth Oce BW % Pwr  sa0 g | o SIONAlTrack
237.9366 kHz <98 280048
Transmit Freg Error -361.384 Hz
# dB Bandwidth 309,841 kHz
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Test Mode: PCS 1900 CH512 99% Occupied Bandwidth

i Agilent  11:08:21 Mov 26, 2008

R T

Ch Fraq 1.8502 GHz

Dccupied Bandwidth

Mkr1 1.8502000 GHz 1.845970000 GHz

IFrequhannel

Center Fred
1.85020000 GHz

Start Freqg

Ref30 dBm Atten 40 dB 5.579 dBm
ﬁpnk 1 Stop Freq
o9 ot B 1.85070000 GHz
10 oA T
dB/ 5 x,f e CF Step
100.000000 kHz
i
m"‘vﬂ MH‘L“L Auto blan
ol e R
Freq Offset

Center 1.85 GHz

#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401
Occupied Bandwidth Oce BYW % Pur 99.00 % Dn5i9”a| Trar:éf:ﬁ
248.6975 kHz <48 28008 —
Transmit Freg Error -F7RTET Hz
¥ dB Bandwidth 312,165 kHz

Span1 MHz 0.00000000 Hz
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Test Mode: PCS 1900 CH661 99% Occupied Bandwidth

IFrequhannel

Center Fred
1.88000000 GHz

Start Freqg
1.87950000 GHz

Stop Freq
1.88050000 GHz

_F Step
100.000000 kHz
Auto blan

i Agilent  11:06:42 Mov 26, 2008 F T
Ch Fraq 1.88 GHz
Dccupied Bandwidth
Mkr1 1.8800000 GHz
Ref 30 dBm Atten 40 dB 5.689 dBm
#Peak
Lo &
9 _.11'%‘-“"‘}{‘”-""";.1..
10 G "
dB/ N H"".“H::_
Wahis e,

Mﬁhﬁr Nuﬂ T
Center 1.88 GHz Span 1 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401

Occupied Bandwidth Occ BW % Pwr 99.00 %
244.5598 kHz <98 26008

Transmit Freg Error 384757 Hz

¥ dB Bandwidth 309,183 kHz

Freq Offset
0.00000000 Hz

Signal Track

n Off
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Test Mode: PCS 1900 CH810 99% Occupied Bandwidth

IFrequhannel

Center Fred
1.90930000 GHz

Start Freqg
1.90930000 GHz

Stop Freq
1.91030000 GHz

_F Step
100.000000 kHz
Auto blan

i Agilent  11:08:10 Mov 26, 2008 F T
Ch Fraq
Dccupied Bandwidth
Mkr1 1.9098000 GHz
Ref 30 dBm Atten 40 dB 3.111 dBm
#Peak
Ln 1
Q™ Tt

dB/ 5 i b e

- N,

W e
o B
——————— Rl Em—

Center 1.91 GHz Span 1 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms (401

Occupied Bandwidth Occ BV % Pur 99.00 %
249.7455 kHz <dB 2500 B

Transmit Freg Error bE3.547 Hz

¥ dB Bandwidth 307 962 kHz

Freq Offset
0.00000000 Hz

Signal Track

n Off
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Test Mode: EGPRS 1900 CH512 99% Occupied Bandwidth

i Agilent  11:46:05 Mov 26, 2008

R T

1.8502 GHz

Ch Fraq

Dccupied Bandwidth

IFrequhannel

Center Fred
1.85020000 GHz

Mkr1 1.8502000 GHz

#Res BW 3 kHz

Occupied Bandwidth Occ BV % Pur 99.00 %
243.8439 kHz <dB 2500 B

Transmit Freg Error 1.798 kHz

¥ dB Bandwidth 315,251 kHz

#VBW 10 kHz

Ref 30 dBm Atten 40 dB -10.9 dBm
#Peak
Log
10 ]
dB/ VAt ALY
Vﬁ""l_h
> &

peded el g }

Center 1.85 GHz Span 1 MHz

Sweep 114.4 ms (401

Test Report No - 0811FR14
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Start Freqg
1.84970000 GHz

Stop Freq
1.85070000 GHz

_F Step
100.000000 kHz
Auto blan

Freq Offset
0.00000000 Hz

Signal Track

n Off
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Test Mode: EGPRS 1900 CH661 99% Occupied Bandw

i Agilent  11:47:85 Mov 26, 2008

idth

R T

188 GHr

Ch Fraq

Dccupied Bandwidth

IFrequhannel

Center Fred
1.88000000 GHz

Start Freqg

Mkr1 1.8800000 GHz 1.87950000 GHz

#VBW 10 kHz

#Res BW 3 kHz

Occupied Bandwidth Occ BV % Pwr 99.00 % DnSignal Tracgﬁ
237.5296 kHz xdB  -26.00 dB

Transmit Freg Errar 553842 Hz

¥ dB Bandwidth 314.104 kHz

Ref30 dBm Atten 40 dB 9.045 dBm
ﬁP“k Stop Freq
°9 1.88050000 GHz
10 3’
dB/ A W""H@L CF Step
5 1< 100.000000 kHz
P W Al —
Freq Offset
Center 1.88 GHz Span 1 MHz (0.00000000 Hz

Sweep 114.4 ms (401
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Test Mode: EGPRS 1900 CH810 99% Occupied Bandwidth

IFrequhannel

Center Fred
1.90930000 GHz

Start Freqg
1.90930000 GHz

Stop Freq
1.91030000 GHz

_F Step
100.000000 kHz
Auto blan

i Adilent  11:53:42 Mov 26, 2005 R T
Ch Fraq
Dccupied Bandwidth
Mkr1 1.9098000 GHz
Ref 30 dBm Atten 40 dB -11.35 dBm
#Peak
Log
10 I
dB/ YAl AT
> &
] e e,
Center 1.91 GHz Span 1 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 114.4 ms {401

Occupied Bandwidth Occ BW % Pwr 99.00 %
241.3414 kHz <98 26008

Transmit Freg Error 479520 Hz

¥ dB Bandwidth 312,954 kHz

Freq Offset
0.00000000 Hz

Signal Track

n Off
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Test Mode: WCDMA Band V CH4132 99% Occupied Bandwidth

IFrequhannel

Center Fred
826.400000 MHz

Start Freqg
522 650000 MHz

Stop Freq
§30.150000 MHz

_F Step
¥80.000000 kHz
Auto blan

i Agilent  11:26:32 Mov 26, 2008 F T
Ch Freg 526.4 MHz
Dccupied Bandwidth
Mkr1 826.400 MHz
Ref 30 dBm Atten 40 dB -3.089 dBm
#Peak
Log T
10 WMW%MMWWW
dB/
> <

o [
Center 826.4 MHz Span 7.5 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 8.3671 ms (401

Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1564 MHz ¥dB  -2B.00 dB

Transmit Freg Error 12.560 kHz

¥ dB Bandwidth 4,628 WMHz

Freq Offset
0.00000000 Hz

Signal Track

n Off
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Test Mode: WCDMA Band V CH4182 99% Occupied Bandwidth

IFrequhannel

Center Fred
§36.000000 MHz

Start Freqg
§32.250000 MHz

Stop Freq
839750000 MHz

_F Step
¥80.000000 kHz
Auto blan

i Agilent  11:27:22 Mov 26, 2005 R T
Ch Fraq 836 MHz
Dccupied Bandwidth
Mkr1 836.000 MHz
Ref 30 dBm Atten 40 dB -1.599 dBm
#Peak
Log
10 R ST Y
dB/ Fal ~
> <«

e i (.
Center 836 MHz Span 7.5 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 8.361 ms (401

Freq Offset
0.00000000 Hz

Signal Track

n Off

Occupied Bandwidth Occ BV % Purr 99.00 %
4 1563 MHz ¥xdB  -25.00 dB

Transmit Freg Error -17.010 kHz

¥ dB Bandwidth 4,617 WMHz
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Test Mode: WCDMA Band V CH4233 99% Occupied Bandwidth

= Agilent

11:28:48 Mov 26, 20058

R T

Ch Fraq

Dccupied Bandwidth

g846.6 hMHz

Mkr1 846.600 MHz

IFrequhannel

Center Fred
846600000 MHz

Start Freqg
542650000 MHz

Stop Freq
850.350000 MHz

_F Step
¥80.000000 kHz
Auto blan

#Res BW 30 kHz

#VBW 300 kHz

Occupied Bandwidth

4.1456 MHz
Transmit Freg Error -3.5818 kHz
¥ dB Bandwidth 4,613 WMHz

Ref 30 dBm Atten 40 dB 4.885 dBm
#Peak
Log
dB/ Fa ™,
= F
o / i3
Center 846.6 MHz Span 7.5 MHz

Sweep 8.361 ms (401

Clce BWY %% Pwr
% dB

593.00 %
-26.00 dB

Freq Offset
0.00000000 Hz

Signal Track

n Off
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Test Mode: WCDMA Band Il CH9262 99% Occupied Bandwidth

i Agilent  11:19:52 Nov 26, 2008 F T

IFrequhannel

Center Fred
1.85240000 GHz

Start Freqg
1.84865000 GHz

Stop Freq
1.85615000 GHz

_F Step
¥80.000000 kHz
Auto blan

Ch Fraq
Dccupied Bandwidth
Mkr1 1.852400 GHz
Ref 30 dBm Atten 40 dB 30777 dBm
#Peak
Log 1
1ﬂ WMWWWWMW
dB/
Ny I

ol " o
Center 1.852 GHz Span 7.5 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 8.3671 ms (401

Occupied Bandwidth Occ BV % Purr 99.00 %
4 1755 MHz ¥xdB  -25.00 dB

Transmit Freg Error -3.005 kHz

¥ dB Bandwidth 4,639 WMHz

Freq Offset
0.00000000 Hz

Signal Track

n Off

Test Report No - 0811FR14
©2005 A Test Lab Techno Corp.

Page 40 of 93
Rev.00



Test Mode: WCDMA Band Il CH9400 99% Occupied Bandwidth

i Agilent  11:22:29 Nov 26, 2008 F T

IFrequhannel

Center Fred
1.88000000 GHz

Ch Fraq
Dccupied Bandwidth
Mkr1 1.880000 GHz
Ref 30 dBm Atten 40 dB 5.323 dBm
#Peak
Log
1ﬂ br«‘-“““’m"’“" _,M,_WW
dB/
> <

U I, e s
Center 1.88 GHz Span 7.5 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 8.3671 ms (401

Occupied Bandwidth Occ BV % Purr 99.00 %
4 1763 MHz ¥xdB  -25.00 dB

Transmit Freg Error 18.074 kHz

¥ dB Bandwidth 4,640 WHz
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Start Freqg
1.87625000 GHz

Stop Freq
1.88375000 GHz

_F Step
¥80.000000 kHz
Auto blan

Freq Offset
0.00000000 Hz

Signal Track

n Off
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Test Mode: WCDMA Band Il CH9538 99% Occupied Bandwidth

i Agilent  11:24:41 Nov 26, 2008 F T

IFrequhannel

Center Fred
1.90760000 GHz

Start Freqg
1.90385000 GHz

Stop Freq
1.91135000 GHz

_F Step
¥80.000000 kHz
Auto blan

Ch Freg 1.9076 GHz
Dccupied Bandwidth
Mkr1 1.907600 GHz
Ref 30 dBm Atten 40 dB -1.367 dBm
#Peak
Log
dB/ Fal -y
3 I

R, s AJII .l'w-\ P
Center 1.908 GHz Span 7.5 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 8.3671 ms (401

Occupied Bandwidth Occ BV % Purr 99.00 %
4 1705 MHz ¥xdB  -25.00 dB

Transmit Freg Error 3.482 kHz

¥ dB Bandwidth 4,634 WMHz

Freq Offset
0.00000000 Hz

Signal Track

n Off
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4.4.5 Band Edge Test Result

GSM 850
Band Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
Lower 128 823.9900 -14.96 -13
Higher 251 849.0175 -15.84 -13

Please refer to next pager of detail testing data.
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File :Raymond103(GSM850) Data :#1 Date: 2008/4/28 Time: N4 04:49:38
300 dBm
Limit: —
Margin:
1 A
-30
-90
823.700 82380 823.90 824.00 824.10 824.20 824.30 824.40 824.50 82470 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance: RBW: 3 KHz
M/N: Raymond103 VBW: 3 KHz Sweep Time: 200 ms
Mode:
Note: CH128(824.2MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 823.9975 -28.14 13.18 -14.96 -13.00 -1.96 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

1/2



File :Raymond103(GSM850) Data :#2 Date: 2008/4/28 Time: F4 05:00:10
300 dBm
Limit: —
Margin:
1
-30
-90
848300 84840 848.50 848.60 848.70 848.80 848.90 849.00 849.10 84930 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance: RBW: 3 KHz
M/N: Raymond103 VBW: 3 KHz Sweep Time: 200 ms
Mode:
Note: CH251(848.8MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 849.0025 -29.09 13.25 -15.84 -13.00 -2.84 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

2/2



PCS 1900

Band Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
Lower 512 1849.995 -17.99 -13
Higher 810 1910.015 -18.90 -13

Please refer to next pager of detail testing data.
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File :Raymond103(PCS1900) Data :#1 Date: 2008/4/28 Time: 4 05:23:36
300 dBm
Limit: —
Margin:
T WJJ
-30
-90
1849700 1849.80  1849.90  1850.00 185010  1850.20  1850.30  1850.40  1850.50 1850.70 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance: RBW: 3 KHz
M/N: Raymond103 VBW: 3 KHz Sweep Time: 200 ms
Mode:
Note: CH512(1784.8MHz)
Ji1 0dbs AR
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1849.980 -22.24 425 -17.99 -13.00 -4.99 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

1/2



File :Raymond103(PCS1900) Data :#2 Date: 2008/4/28 Time: 4 05:26:35
300 dBm
Limit: —
Margin:
ave
-30
-90
1909.300 1909.40 190950 190960 190970  1909.80  1909.90  1910.00 191010 191030 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance: RBW: 3 KHz
M/N: Raymond103 VBW: 3 KHz Sweep Time: 200 ms
Mode:
Note: CH810(1909.8MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1910.020 -24.60 5.70 -18.90 -13.00 -5.90 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

2/2



WCDMA Band V

Band Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
Lower 4132 824.000 -19.13 -13
Higher 4233 849.000 -16.96 -13

Please refer to next pager of detail testing data.
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File :Raymond103(wcdma band5) Data :#1 Date: 2008/4/28 Time: 4 05:05:00
300 dBm
Limit: —
Margin:
1i w
_3UWWW
-90
821.400 82240 823 40 824.40 825.40 826.40 827.40 828 .40 829.40 831.40 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance: RBW: 100 KHz
M/N: Raymond103 VBW: 100 KHz Sweep Time: 200 ms
Mode:
Note: CH4132(824MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 824.0000 -32.31 13.18 -19.13  -13.00 -6.13 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

1/2



File :Raymond103(wcdma band5) Data :#2 Date: 2008/4/28 Time: 4 05:10:55
300 dBm
Limit: —
Margin:
-30
-90
841.600 84260 843.60 844 60 845.60 846.60 847.60 848.60 849.60 851.60 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance: RBW: 100 KHz
M/N: Raymond103 VBW: 100 KHz Sweep Time: 200 ms
Mode:
Note: CH4233(849MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 849.0000 -30.21 13.25 -16.96 -13.00 -3.96 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

2/2



WCDMA Band |l

Band Channel Frequency (MHz) Bandwidth (dBm) Limit (dBm)
Lower 9262 1850.000 -17.11 -13
Higher 9538 1910.000 -16.64 -13

Please refer to next pager of detail testing data.
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File :Raymond103(wcdma band2) Data :#1 Date: 2008/4/28 Time: 4 05:29:40
300 dBm
Limit: —
Margin:
ad W
-90
1847 400 1848 40 184940 185040  1851.40 185240 185340 185440 185540 1857 40 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance: RBW: 100 KHz
M/N: Raymond103 VBW: 100 KHz Sweep Time: 200 ms
Mode:
Note: jjj10dbEiizs
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1850.000 -21.37 4.26 -17.11 -13.00 -4.11 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

1/2



File :Raymond103(wcdma band2) Data :#2 Date: 2008/4/28 Time: 4 05:30:22
300 dBm
Limit: —
Margin:
_3w
-90
1902600 190360 190460 190560 190660 190760 1908.60 190960  1910.60 191260 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance: RBW: 100 KHz
M/N: Raymond103 VBW: 100 KHz Sweep Time: 200 ms
Mode:
Note: jjj10dbEiizs
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1910.000 -22.34 5.70 -16.64 -13.00 -3.64 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

2/2



45 Conducted Emission

45.1 Measurement Instruments

As described in chapter 5 of this test report.

45.2 Test Procedure

The EUT was connected to Spectrum Analyzer and Base Station via power divider.

The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.

Test setting at GSM 850 RB>100 kHz, VB>100 kHz; PCS 1900 RB>1MHz, VB>1MHz.

A w0 DR

4.5.3 Test Setup Layout

Below 2.8GHz

Spectrum Analyzer

—

LI X N
Power divider

Universal Radio Com.
Tester EUT

Attenuator
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Above 2.8GHz

Spectrum Analyzer

High Pass Filter
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—

L1 X
Power divider

Universal Radio Com.

Tester

EUT
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45.4 Test Result

4.5.4.1 GSM 850 Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : GSM 850 (Low CH128 / Middle CH190 / High CH 251)
Test Date : 04/28/2008

Please refer to next pager of detail testing data.
Note: Amplitude= Reading Amplitude + Factor (Cable loss + Filter Amplitude= Insertion loss)

(Auto calculate in spectrum analyzer)
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File :Raymond103(CH128) Data :#1 Date: 2008/4/28 Time: T4 12:17:35

10.0 dBm
Limit: —
Margin.  —
-30
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH128(824.2MHz)
JMNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
*:Maximum data  x:Overlimit l:over margin eReference Only

1/12



File :Raymond103(CH128) Data :#2 Date: 2008/4/28 Time: T4 12:17:56

200 dBm
Limit: —_
Margin:
20
-60
50.000 145.00 240.00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH128(824.2MHz)
HNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 50.0000 -40.89 1469 -26.20 -13.00 -13.20 peak
2 * 8242500 -19.30 3.84 -1546 -13.00 -246 peak Main frequency
*:Maximum data  x:Overlimit l:over margin eReference Only

2/12



File :Raymond103(CH128) Data :#3 Date: 2008/4/28 Time: 4 02:50:10
20.0 dBm

Limit: —

Margin:

-20

PSR TR P KSR R WUV S I

-60

1000.000 140000  1800.00 220000 2600.00  3000.00 340000  3800.00  4200.00 5000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH128(824.2MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 2480.000 -34.00 4.43 -29.57 -13.00 -16.57 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

3/12



File :Raymond103(CH128) Data :#4 Date: 2008/4/28 Time: 4 02:50:31
20.0 dBm

Limit: —

Margin:

-20

-60

5000.000 5775.00  6550.00 732500 810000 887500 9650.00 1042500 11200.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH128(824.2MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 7421.875 -37.53 5.21 -32.32  -13.00 -19.32 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

4/12



File :Raymond103(CH190) Data :#1 Date: 2008/4/28 Time: 4 01:34:10

10.0 dBm
Limit: _
Margin:
5
-30
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH190(836.6MHz)
HNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 0.7589  -52.95 31.89 -21.06 -13.00 -8.06 peak
*:Maximum data  x:Overlimit l:over margin eReference Only

5/12



File :Raymond103(CH190) Data :#2 Date: 2008/4/28 Time: 4 01:34:31
20.0 dBm
Limit: —
Margin:
2
=20

w

W

-60
50.000 145.00 240.00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH190(836.6MHz)
JMNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 50.0000 -39.73 14.69 -25.04 -13.00 -12.04 peak
2 * 838.5000 -20.53 3.97 -16.56 -13.00 -3.56 peak Main frequency
*:Maximum data  x:Overlimit l:over margin eReference Only

6/12



File :Raymond103(CH190) Data :#3 Date: 2008/4/28 Time: 4 02:51:09
20.0 dBm

Limit: —

Margin:

-20

-60

1000.000 140000  1800.00 220000 2600.00  3000.00 340000  3800.00  4200.00 5000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH190(836.6MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 2890.000 -37.46 4.71 -32.75 -13.00 -19.75 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

7/12



File :Raymond103(CH190) Data :#4 Date: 2008/4/28 Time: 4 02:51:30
20.0 dBm

Limit: —

Margin:

-20

-60

5000.000 5775.00  6550.00 732500 810000 887500 965000 1042500 11200.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH190(836.6MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 9204.375 -38.10 5.50 -32.60 -13.00 -19.60 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

8/12



File :Raymond103(CH251) Data :#1 Date: 2008/4/28 Time: 4 01:37:43

10.0 dBm
Limit: —
Margin:
1
-30
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH251(848.8MHz)
JMNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 0.2590 -52.07 31.40 -20.67 -13.00 -7.67 peak
*:Maximum data  x:Overlimit l:over margin eReference Only

9/12



File :Raymond103(CH251) Data :#2 Date: 2008/4/28 Time: 4 01:38:04
20.0 dBm

Limit: —

Margin:

(]

-20

N S SO R W

-60

50.000 14500 240,00 335.00 430,00 525.00 620.00 715.00 810,00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH251(848.8MHz)
JMNotch(3TNF-800)

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 50.0000 -40.88 1469 -26.19 -13.00 -13.19 peak
2 * 850.3750 -18.08 398 -1410 -13.00 -1.10 peak Main frequency
*:Maximum data  x:Overlimit l:over margin eReference Only

10/12



File :Raymond103(CH251) Data :#3 Date: 2008/4/28 Time: 4 02:52:31
20.0 dBm

Limit: —

Margin:

-20

-60

1000.000 1400.00  1800.00 220000 2600.00  3000.00 340000  3800.00 420000 5000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH251(848.8MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 2920.000 -37.45 4.69 -32.76  -13.00 -19.76 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

11/12



File :Raymond103(CH251) Data :#4 Date: 2008/4/28 Time: 4 02:52:52
20.0 dBm

Limit: —

Margin:

-20

-60

5000.000 5775.00  6550.00 732500 810000 887500 965000 1042500 11200.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH251(848.8MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 8332500 -38.30 506 -33.24 -13.00 -20.24 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

12/12



4.5.4.2 PCS 1900 Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : PCS 1900 (Low CH512 / Middle CH661 / High CH 810)
Test Date : 04/28/2008

Please refer to next pager of detail testing data.
Note: Amplitude= Reading Amplitude + Factor (Cable loss + Filter Amplitude= Insertion loss)

(Auto calculate in spectrum analyzer)
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File :Raymond103(CH512) Data :#1 Date: 2008/4/28 Time: k4 11:50:07
10.0 dBm

Limit: —

Margin:

-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH512(1850.2MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 0.2590 -42.51 12.54 -29.97 -13.00 -16.97 peak

*:Maximum data  x:Over limit l:over margin eReference Only

1/15



File :Raymond103(CH512) Data :#2 Date: 2008/4/28 Time: 4 11:50:28
20.0 dBm

Limit: —

Margin:

-20

-60
50.000 14500 240,00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH512(1850.2MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 867.0000 -38.12 13.26 -24.86 -13.00 -11.86 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

2/15



File :Raymond103(CH512) Data :#3 Date: 2008/4/28 Time: 4 02:07:10
20.0 dBm

Limit: —

Margin:

-20

-60

1000000 1180.00  1360.00 154000 172000  1900.00  2080.00  2260.00 244000 2800.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH512(1850.2MHz)
JMNotch(5TNF-1700)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1850.500 -9.98 4.26 -572  -13.00 7.28 peak Main frequency

2 2615.500 -38.65 544  -3321 -13.00 -20.21 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

3/15



File :Raymond103(CH512) Data :#4 Date: 2008/4/28 Time: 4 02:57:47
20.0 dBm

Limit: —

Margin:

-20

VSR AU VU DU SIIVIUN RSP e

-60

2800000 3795.00 479000 578500 6780.00 777500 877000 976500  10760.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH512(1850.2MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 9267.500 -33.26 5.49 -27.77 -13.00 -14.77 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

4/15



File :Raymond103(CH512) Data :#5 Date: 2008/4/28 Time: 4 02:58:08
20.0 dBm

Limit: —

Margin:

-20

-60

12750.00013475.00 14200.00 1492500 15650.00 1637500 1710000 1782500 18550.00 20000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH512(1850.2MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 18858.12 -39.43 7.11 -32.32  -13.00 -19.32 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

5/15



File :Raymond103(CH661) Data :#1 Date: 2008/4/28 Time: 4 11:53:36

10.0 dBm
Limit: —
Margin:
-3
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH661(1880MHz)
Ji1 0dbs AR
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 0.1340 -38.16 1248 -25.68 -13.00 -12.68 peak
*:Maximum data  x:Over limit l:over margin eReference Only

6/15



File :Raymond103(CH661) Data :#2 Date: 2008/4/28 Time: k4 11:53:57
20.0 dBm

Limit: —

Margin:

-20

-60
50.000 14500 240,00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH661(1880MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 883.6250 -38.79 13.20 -25.59 -13.00 -12.59 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

7/15



File :Raymond103(CH661) Data :#3 Date: 2008/4/28 Time: 4 02:10:41
20.0 dBm

Limit: —

Margin:

-20

WWW

-60

1000000 1180.00  1360.00 154000 172000  1900.00  2080.00  2260.00 244000 2800.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH661(1880MHz)
JMNotch(5TNF-1700)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1882.000 -12.26 4.83 -743 -13.00 5.57 peak Main frequency

2 2417500 -38.77 5.15 -33.62 -13.00 -20.62 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

8/15



File :Raymond103(CH661) Data :#4 Date: 2008/4/28 Time: 4 02:58:59
20.0 dBm

Limit: —

Margin:

-20

-60

2800000 3795.00 479000 578500 6780.00 777500 877000 976500  10760.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH661(1880MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 9416.750 -36.59 567 -30.92 -13.00 -17.92 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

9/15



File :Raymond103(CH661) Data :#5 Date: 2008/4/28 Time: 4 02:59:20
20.0 dBm

Limit: —

Margin:

-20

-60

12750.00013475.00 14200.00 1492500 15650.00 1637500 1710000 1782500 18550.00 20000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH661(1880MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 1443562 -37.78 5.85 -31.93 -13.00 -18.93 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

10/15



File :Raymond103(CH810) Data :#1 Date: 2008/4/28 Time: L4 11:54:49

10.0 dBm
Limit: _
Margin:
-3
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH810(1909.8MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 0.1340 -39.66 12.48 -27.18  -13.00 -14.18 peak
*:Maximum data  x:Over limit l:over margin eReference Only

11/15



File :Raymond103(CH810) Data :#2 Date: 2008/4/28 Time: 4 11:55:09
20.0 dBm

Limit: —

Margin:

-20

-60
50.000 14500 240,00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH810(1909.8MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 3255000 -38.41 13.16  -25.25 -13.00 -12.25 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

12/15



File :Raymond103(CH810) Data :#3 Date: 2008/4/28 Time: 4 02:13:51
200 dBm
Limit: —
Margin:
20
1
WWWW
-60
1000.000 1180.00  1360.00 1540.00 1720.00 1900.00  2080.00 2260.00  2440.00 2800.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH810(1909.8MHz)
HMNotch(5TNF-1700)
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 1603.000 -39.64 4.36 -35.28 -13.00 -22.28 peak
2 * 1909.000 -10.34 5.80 -454 -13.00 8.46 peak Main frequency
*:Maximum data  x:Overlimit l:over margin eReference Only

13/15



File :Raymond103(CH810) Data :#4 Date: 2008/4/28 Time: 4 03:00:02
20.0 dBm

Limit: —

Margin:

-20

-60

2800.000 3795.00 479000 578500  6780.00 777500 877000 976500  10760.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH810(1909.8MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 3073.625 -38.78 5.40 -33.38 -13.00 -20.38 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

14/15



File :Raymond103(CH810) Data :#5 Date: 2008/4/28 Time: 4 03:00:23
20.0 dBm

Limit: —

Margin:

-20

-60

12750.00013475.00 14200.00 1492500 15650.00 1637500 1710000 1782500 18550.00 20000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH810(1909.8MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 19311.25 -39.36 7.24 -32.12 -13.00 -19.12 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

15/15



4.5.4.3 WCDMA Band V Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : WCDMA Band V (Low CH4132 / Middle CH4182 / High CH 4233)
Test Date : 04/28/2008

Please refer to next pager of detail testing data.
Note: Amplitude= Reading Amplitude + Factor (Cable loss + Filter Amplitude= Insertion loss)

(Auto calculate in spectrum analyzer)
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File :Raymond103(CH4132) Data :#1 Date: 2008/4/28 Time: 4 01:49:32

10.0 dBm
Limit: —
Margin:
1
-30
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH128(824.2MHz)
JMNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 0.2590 -49.52 31.40 -18.12  -13.00 -5.12 peak
*:Maximum data  x:Overlimit l:over margin eReference Only

1/12



File :Raymond103(CH4132) Data :#2 Date: 2008/4/28 Time: 4 01:49:53
300 dBm
Limit: —
Margin:
2
g
10
-50
50.000 145.00 240.00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH4132(826.4MHz)
JMNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 50.0000 -42.30 14.69 -27.61  -13.00 -14.61 peak
2 * 829.0000 15.45 3.89 19.34 -13.00 32.34 peak Main frequency
*:Maximum data  x:Overlimit l:over margin eReference Only

2/12



File :Raymond103(CH4132) Data :#3 Date: 2008/4/28 Time: 4 02:40:39
20.0 dBm

Limit: —

Margin:

-20

e L P o

-60

1000.000 140000  1800.00 220000 2600.00  3000.00 340000  3800.00  4200.00 5000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH4132(826.4MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 2990.000 -37.42 4.53 -32.89 -13.00 -19.89 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

3/12



File :Raymond103(CH4132) Data :#4 Date: 2008/4/28 Time: 4 02:41:00
20.0 dBm

Limit: —

Margin:

-20

-60

5000.000 5775.00  6550.00 732500 810000 887500 9650.00 1042500 11200.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH4132(826.4MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 7790.000 -38.54 518 -33.36 -13.00 -20.36 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

4/12



File :Raymond103(CH4182) Data :#1 Date: 2008/4/28 Time: 4 01:53:43

10.0 dBm
Limit: —
Margin:
1
-30
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH4182(836.4MHz)
JMNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 0.2590 -51.52 31.40 -20.12  -13.00 -7.12 peak
*:Maximum data  x:Overlimit l:over margin eReference Only

5/12



File :Raymond103(CH4182) Data :#2 Date: 2008/4/28 Time: 4 01:54:04
300 dBm
Limit: —
Margin:
2
-1d
-50
50.000 145.00 240,00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH4182(836.4MHz)
JMNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 50.0000 -41.94 14.69 -27.25 -13.00 -14.25 peak
2 * 836.1250 14.79 3.96 18.75 -13.00 31.75 peak Main frequency
*:Maximum data  x:Overlimit l:over margin eReference Only

6/12



File :Raymond103(CH4182) Data :#3 Date: 2008/4/28 Time: 4 02:43:37
20.0 dBm

Limit: —

Margin:

-20

-60

1000.000 140000  1800.00 220000 2600.00  3000.00 340000  3800.00  4200.00 5000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH4182(836.4MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 2890.000 -37.28 4.71 -32.57 -13.00 -19.57 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

7/12



File :Raymond103(CH4182) Data :#4 Date: 2008/4/28 Time: 4 02:43:58
20.0 dBm

Limit: —

Margin:

-20

-60

5000.000 5775.00  6550.00 732500  ©100.00 887500 9650.00 1042500 11200.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH4182(836.4MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 12343.12 -38.12 4.76 -33.36 -13.00 -20.36 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

8/12



File :Raymond103(CH4233) Data :#1 Date: 2008/4/28 Time: 4 01:56:03

10.0 dBm
Limit: —
Margin:
-30|
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH4233(846.5MHz)
HNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 0.1340 -52.18 30.38 -21.80 -13.00 -8.80 peak
*:Maximum data  x:Overlimit l:over margin eReference Only

9/12



File :Raymond103(CH4233) Data :#2 Date: 2008/4/28 Time: 4 01:56:24
300 dBm
Limit: —
Margin:
-1d
-50
50.000 145.00 240,00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH4233(846.5MHz)
JMNotch(3TNF-800)
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 50.0000 -41.28 14.69 -26.59 -13.00 -13.59 peak
2 * 845.6250 14.20 3.99 18.19 -13.00 31.19 peak Main frequency
*:Maximum data  x:Overlimit l:over margin eReference Only

10/12



File :Raymond103(CH4233) Data :#3 Date: 2008/4/28 Time: 4 02:46:48
20.0 dBm

Limit: —

Margin:

-20

-60

1000.000 140000  1800.00 220000 2600.00  3000.00 340000  3800.00  4200.00 5000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH4233(846.5MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 2880.000 -37.25 466 -32.59 -13.00 -19.59 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

11/12



File :Raymond103(CH4233) Data :#4 Date: 2008/4/28 Time: 4 02:47:09
20.0 dBm

Limit: —

Margin:

-20

-60

5000.000 5775.00  6550.00 732500 810000 887500 965000 1042500 11200.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 22 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH4233(846.5MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 8720.000 -38.75 518 -33.57 -13.00 -20.57 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

12/12



4.5.4.4 WCDMA Band Il Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : WCDMA Band Il (Low CH9262 / Middle CH9400 / High CH 9536)
Test Date : 04/28/2008

Please refer to next pager of detail testing data.
Note: Amplitude= Reading Amplitude + Factor (Cable loss + Filter Amplitude= Insertion loss)

(Auto calculate in spectrum analyzer)

Test Report No - 0811FR14 Page 52 of 93
©2005 A Test Lab Techno Corp. Rev.00



File :Raymond103(CH9262) Data :#1 Date: 2008/4/28 Time: k4 11:57:53
10.0 dBm

Limit: —

Margin:

'3w

-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH9262(9662MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 0.1340 -42.15 12.48 -29.67 -13.00 -16.67 peak

*:Maximum data  x:Over limit l:over margin eReference Only

1/15



File :Raymond103(CH9262) Data :#2 Date: 2008/4/28 Time: F4- 11:58:14
20.0 dBm

Limit: —

Margin:

-20

-60
50.000 145.00 240.00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH9262(9662MHz)
bn10dbE R
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 897.8750 -38.18 13256 -2493 -13.00 -11.93 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

2/15



File :Raymond103(CH9262) Data :#3 Date: 2008/4/28 Time: 4 02:20:10
200 dBm }
" Limit: —_
Margin:
20
2
N PR T RN TV oo o)
-60
1000.000 1180.00  1360.00 1540.00 1720.00  1900.00 2080.00 2260.00  2440.00 2800.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH9262(9662MHz)
HMNotch(5TNF-1700)
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1855.000 13.27 4.29 1756 -13.00 30.56 peak Main frequency
2 2557.000 -38.60 527 -33.33 -13.00 -20.33 peak
*:Maximum data  x:Overlimit l:over margin eReference Only

3/15



File :Raymond103(CH9262) Data :#4 Date: 2008/4/28 Time: 4 03:02:23
20.0 dBm

Limit: —

Margin:

-20

-60

2800000 3795.00 479000 578500 6780.00 777500 877000 976500  10760.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH9262(9662MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 3123.375 -38.82 5.30 -33.52 -13.00 -20.52 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

4/15



File :Raymond103(CH9262) Data :#5 Date: 2008/4/28 Time: 4 03:02:44
20.0 dBm

Limit: —

Margin:

-20

-60

12750.00013475.00 14200.00 1492500 15650.00 1637500 1710000 1782500 18550.00 20000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH9262(9662MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 1873125 -38.25 7.08 -31.17 -13.00 -18.17 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

5/15



File :Raymond103(CH9400) Data :#1 Date: 2008/4/28 Time: 4 12:00:04
10.0 dBm

Limit: —

Margin:

L S U N S S,

-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH9400(9800MHz)
bn10dbE R
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 0.1340 -40.65 12.48 -28.17  -13.00 -15.17 peak

*:Maximum data  x:Over limit l:over margin eReference Only

6/15



File :Raymond103(CH9400) Data :#2 Date: 2008/4/28 Time: 4 12:00:25
20.0 dBm

Limit: —

Margin:

-20

-60
50.000 14500 240,00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH9400(9800MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 791.0000 -38.34 13.15 -25.19  -13.00 -12.19 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

7/15



File :Raymond103(CH9400) Data :#3 Date: 2008/4/28 Time: 4 02:22:48
20.0 dBm

Limit: —

Margin:

-20

JORR TVR SUROIN VUR | WUUS SIS Ao

-60

1000000 1180.00  1360.00 154000 172000  1900.00  2080.00  2260.00 244000 2800.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH9400(9800MHz)
JMNotch(5TNF-1700)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1882.000 1217 4.83 17.00 -13.00 30.00 peak Main frequency

2 2386.000 -38.76 4.99 -33.77 -13.00 -20.77 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

8/15



File :Raymond103(CH9400) Data :#4 Date: 2008/4/28 Time: 4 03:04:38
20.0 dBm

Limit: —

Margin:

-20

-60

2800000 379500 479000 578500 6780.00 777500 877000 976500  10760.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH9400(9800MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 12352.00 -38.43 5.17 -33.26  -13.00 -20.26 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

9/15



File :Raymond103(CH9400) Data :#5 Date: 2008/4/28 Time: 4 03:04:59
20.0 dBm

Limit: —

Margin:

-20

-60

12750.00013475.00 14200.00 1492500 15650.00 1637500 1710000 1782500 18550.00 20000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH9400(9800MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 19184.37 -39.40 7.21 -32.19  -13.00 -19.19 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

10/15



File :Raymond103(CH9538) Data :#1 Date: 2008/4/28 Time: 4 12:03:31

10.0 dBm
Limit: —
Margin:
-3
-70
0.003 501 10.01 15.01 2001 25.00 30.00 35.00 40.00 5000 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH9538(1907.6MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 0.1340 -38.65 12.48 -26.17  -13.00 -13.17 peak
*:Maximum data  x:Over limit l:over margin eReference Only

11/15



File :Raymond103(CH9538) Data :#2 Date: 2008/4/28 Time: 4 12:03:52
20.0 dBm

Limit: —

Margin:

-20

-60
50.000 14500 240,00 335.00 430.00 525.00 620.00 715.00 810.00 1000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103
Mode:
Note: CH9538(1907.6MHz)
J10dbEE s
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 855.1250 -38.42 13.23 -25.19  -13.00 -12.19 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

12/15



File :Raymond103(CH9538) Data :#3 Date: 2008/4/28 Time: 4 02:25:33
20.0 dBm

Limit: —

Margin:

-20

w WW

-60

1000000 1180.00  1360.00 154000 172000  1900.00  2080.00  2260.00  2440.00 2800.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH9538(1907.6MHz)
JMNotch(5TNF-1700)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment
1 * 1909.000 11.71 5.80 1751 -13.00 30.51 peak Main frequency

2 2444500 -38.87 497 -3390 -13.00 -20.90 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

13/15



File :Raymond103(CH9538) Data :#4 Date: 2008/4/28 Time: 4 03:05:41
20.0 dBm

Limit: —

Margin:

-20

-60

2800000 379500 479000 578500 6780.00 777500 877000 976500  10760.00 12750.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH9538(1907.6MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 8894375 -38.15 546  -3269 -13.00 -19.69 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

14/15



File :Raymond103(CH9538) Data :#5 Date: 2008/4/28 Time: 4 03:06:03
20.0 dBm

Limit: —

Margin:

-20

-60

12750.00013475.00 14200.00 1492500 15650.00 1637500 1710000 1782500 18550.00 20000.00 MHz
Site site#1 Polarization: ~ Conducted po Temperature: 26 C
Limit: FCC Part 24 conducted(9k-12.75G) Power:  AC110V/60Hz Humidity: 55 %
EUT: Distance:
M/N: Raymond103

Mode:
Note: CH9538(1907.6MHz)

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBm dB dBm dBm dB Detector cm degree  Comment

1 * 19873.12 -39.40 7.40 -32.00 -13.00 -19.00 peak

*:Maximum data  x:Overlimit l:over margin eReference Only

15/15



4.6 Field Strength of Spurious Radiation
Equivalent isotropic radiated Power Measurements by substitution method according to
ANSI/TIA/EIA-603-A .
4.6.1 Measurement Instruments
As described in chapter 5 of this test report.
4.6.2 Test Procedure
The measurement is made according to ANSI/TIA-603-C-2004 as follows:
The equipment under test is placed inside the semi-anechoic chamber on a wooden table at the
turntable center. For each spurious frequency, the antenna mast is raised and lowered from 1 to 4
meters and the turntable is rotated 360 degrees to obtain a maximum reading on the spectrum analyzer.
This is repeated for both horizontal and vertical polarizations of the receive antenna.
The equipment under test is then replaced with a substitution antenna fed by a signal generator. With
the signal generator tuned to a particular spurious frequency, the antenna mast is raised and lowered
from 1 to 4 meters to obtain a maximum reading at the spectrum analyzer. The output of the signal
generator is then adjusted until a reading identical to that obtained with the actual transmitter is
achieved.
The power in dBm of each spurious emission is calculated by correcting the signal generator level for
cable loss and gain of the substitution antenna referenced to a dipole. A fully charged battery was
used for the supply voltage.
The settings of the receiver were as follows:
Units dBm
Resolution Bandwidth 1 MHz
Video Bandwidth Auto
Sweep Time Auto
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4.6.3 Test Setup Layout

Substituted Method Test Set-up

S.G

Substituted Hom Antenna Bi-Log Antenna or Horn Antenna

Ground plane

d: distance in meters

Antenna mast

1-4 meter

<
Tl m

v

d:3 meter |
5

o
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4.6.4 Test Result

4.6.4.1 GSM 850 Test Result

Applicant : Inventec Corporation
Model No : Pharos Traveler 117
EUT : PDA PHONE
Test Mode : GSM 850 (Low CH128)
Test Date :11/22/2008
A Substitution Peak Output
FCC Max. Limit| S.G Power . |Cable Loss
Harmonic Fr?&‘f_g)‘cy Polarization Antenna Gain Power
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 1648.8 V -13 -57.27 10.72 0.56 -47.11
3rd 2473.2 V -13 -52.58 10.66 0.62 -42.54
4th 3297.6 \Y; -13 -39.31 10.78 0.74 -29.27
5th 4122.0 \Y -13 * * * *
6th 4946.4 \Y -13 * * * *
7th 5770.8 V -13 * * * *
8th 6595.2 V -13 * * * *
9th 7419.6 \Y; -13 * * * *
10th 8244.0 \Y -13 * * * *
2nd 1648.8 H -13 -57.30 10.72 0.56 -47.14
3rd 2473.2 H -13 -52.15 10.66 0.62 -42.11
4th 3297.6 H -13 -39.47 10.78 0.74 -29.43
5th 4122.0 H -13 * * * *
6th 4946.4 H -13 * * * *
7th 5770.8 H -13 * * * *
8th 6595.2 H -13 * * * *
9th 7419.6 H -13 * * * *
10th 8244.0 H -13 * * * *
Notes:
1. *Indicates the spurious emission could not be detected due to noise limitations or ambients.
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

3. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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Applicant

: Inventec Corporation

Model No : Pharos Traveler 117
EUT : PDA PHONE
Test Mode : GSM 850 (Middle CH190)
Test Date :11/22/2008
A Substitution Peak Output
FCC Max. Limit| S.G Power . |Cable Loss
Harmonic Fr?&‘f_g)‘cy Polarization Antenna Gain Power
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 1673.2 \Y -13 -56.73 10.72 0.56 -46.57
3rd 2509.8 V -13 -53.22 10.66 0.62 -43.18
4th 3346.4 \Y; -13 -39.22 10.78 0.74 -29.18
5th 4183.0 \Y -13 * * * *
6th 5019.6 \Y -13 * * * *
7th 5856.2 V -13 * * * *
8th 6692.8 V -13 * * * *
9th 7529.4 \Y; -13 * * * *
10th 8366.0 Vv -13 * * * *
2nd 1673.2 H -13 -56.51 10.72 0.56 -46.35
3rd 2509.8 H -13 -53.15 10.66 0.62 -43.11
4th 3346.4 H -13 -39.46 10.78 0.74 -29.42
5th 4183.0 H -13 * * * *
6th 5019.6 H -13 * * * *
7th 5856.2 H -13 * * * *
8th 6692.8 H -13 * * * *
9th 7529.4 H -13 * * * *
10th 8366.0 H -13 * * * *
Notes:
1. *Indicates the spurious emission could not be detected due to noise limitations or ambients.
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

3. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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Applicant

: Inventec Corporation

Model No : Pharos Traveler 117
EUT : PDA PHONE
Test Mode : GSM 850 (High CH 251)
Test Date :11/22/2008
A Substitution Peak Output
FCC Max. Limit| S.G Power . |Cable Loss
Harmonic Fr?&‘f_g)‘cy Polarization Antenna Gain Power
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 1697.6 \Y -13 -56.61 10.72 0.56 -46.45
3rd 2546.4 V -13 -53.75 10.66 0.62 -43.71
4th 3395.2 \Y; -13 -39.51 10.78 0.74 -29.47
5th 4244.0 \Y -13 * * * *
6th 5092.8 \Y -13 * * * *
7th 5941.6 V -13 * * * *
8th 6790.4 V -13 * * * *
9th 7639.2 \Y; -13 * * * *
10th 8488.0 \Y -13 * * * *
2nd 1697.6 H -13 -56.62 10.72 0.56 -46.46
3rd 2546.4 H -13 -53.59 10.66 0.62 -43.55
4th 3395.2 H -13 -39.48 10.78 0.74 -29.44
5th 4244.0 H -13 * * * *
6th 5092.8 H -13 * * * *
7th 5941.6 H -13 * * * *
8th 6790.4 H -13 * * * *
9th 7639.2 H -13 * * * *
10th 8488.0 H -13 * * * *
Notes:
1. *Indicates the spurious emission could not be detected due to noise limitations or ambients.
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

3. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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4.6.4.2 PCS 1900 Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : PCS 1900 (Low CH512)

Test Date :11/22/2008

_— Substitution Peak Output
Harmonic Fr%?/lLlfzr)lcy Polarization FCC Max. Limit| S.G Power Antenna Gain Cable Loss Powerp
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 3700.4 \% -13 -52.52 10.72 0.56 -42.36
3rd 5550.6 \ -13 -41.90 10.66 0.62 -31.86
4th 7400.8 Y -13 -38.73 10.78 0.74 -28.69
5th 9251.0 Y -13 * * * *
6th 11101.2 \% -13 * * * *
7th 12951.4 \% -13 * * * *
8th 14801.6 \% -13 * * * *
9th 16651.8 \% -13 * * * *
10th 18502.0 Y -13 * * * *
2nd 3700.4 H -13 -52.48 10.72 0.56 -42.32
3rd 5550.6 H -13 -41.08 10.66 0.62 -31.04
4th 7400.8 H -13 -38.57 10.78 0.74 -28.53
5th 9251.0 H -13 * * * *
6th 11101.2 H -13 * * * *
7th 12951.4 H -13 * * * *
8th 14801.6 H -13 * * * *
9th 16651.8 H -13 * * * *
10th 18502.0 H -13 * * * *
Notes:

. * Indicates the spurious emission could not be detected due to noise limitations or ambients.

. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

. ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)
ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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Applicant

: Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : PCS 1900 (Middle CH661)

Test Date :11/22/2008

A Substitution Peak Output
FCC Max. Limit| S.G Power . |Cable Loss
Harmonic Fr?&‘f_g)‘cy Polarization Antenna Gain Power
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 3760.0 \Y -13 -52.10 10.72 0.56 -41.94
3rd 5640.0 V -13 -45.81 10.66 0.62 -35.77
4th 7520.0 \Y; -13 -39.01 10.78 0.74 -28.97
5th 9400.0 \Y -13 * * * *
6th 11280.0 Vv -13 * * * *
7th 13160.0 V -13 * * * *
8th 15040.0 V -13 * * * *
9th 16920.0 \Y; -13 * * * *
10th 18800.0 \Y -13 * * * *
2nd 3760.0 H -13 -53.57 10.72 0.56 -43.41
3rd 5640.0 H -13 -42.29 10.66 0.62 -32.25
4th 7520.0 H -13 -39.09 10.78 0.74 -29.05
5th 9400.0 H -13 * * * *
6th 11280.0 H -13 * * * *
7th 13160.0 H -13 * * * *
8th 15040.0 H -13 * * * *
9th 16920.0 H -13 * * * *
10th 18800.0 H -13 * * * *
Notes:
1. *Indicates the spurious emission could not be detected due to noise limitations or ambients.
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

3. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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Applicant

: Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : PCS 1900 (High CH 810)

Test Date :11/22/2008

A Substitution Peak Output
FCC Max. Limit| S.G Power . |Cable Loss
Harmonic Fr?&‘f_g)‘cy Polarization Antenna Gain Power
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 3819.6 \Y -13 -52.74 10.72 0.56 -42.58
3rd 5729.4 V -13 -42.52 10.66 0.62 -32.48
4th 7639.2 \Y; -13 -39.00 10.78 0.74 -28.96
5th 9549.0 \Y -13 * * * *
6th 11458.8 Vv -13 * * * *
7th 13368.6 V -13 * * * *
8th 15278.4 V -13 * * * *
9th 17188.2 \Y; -13 * * * *
10th 19098.0 \Y -13 * * * *
2nd 3819.6 H -13 -53.69 10.72 0.56 -43.53
3rd 5729.4 H -13 -42.60 10.66 0.62 -32.56
4th 7639.2 H -13 -39.21 10.78 0.74 -29.17
5th 9549.0 H -13 * * * *
6th 11458.8 H -13 * * * *
7th 13368.6 H -13 * * * *
8th 15278.4 H -13 * * * *
9th 17188.2 H -13 * * * *
10th 19098.0 H -13 * * * *
Notes:
1. *Indicates the spurious emission could not be detected due to noise limitations or ambients.
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

3. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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4.6.4.3 WCDMA Band V Test Result

Applicant : Inventec Corporation
Model No : Pharos Traveler 117
EUT : PDA PHONE
Test Mode : WCMDA Band V (Low CH4132)
Test Date :11/22/2008
A Substitution Peak Output
FCC Max. Limit| S.G Power . |Cable Loss
Harmonic Fr?&‘f_g)‘cy Polarization Antenna Gain Power
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 1652.8 \Y -13 -60.43 10.74 0.59 -50.28
3rd 2479.2 V -13 -53.78 10.68 0.63 -43.73
4th 3305.6 Vv -13 -39.74 10.80 0.78 -29.72
5th 4132.0 \Y -13 * * * *
6th 4958.4 \Y -13 * * * *
7th 5784.8 V -13 * * * *
8th 6611.2 \Y; -13 * * * *
9th 7437.6 \Y; -13 * * * *
10th 8264.0 \Y -13 * * * *
2nd 1652.8 H -13 -61.47 10.74 0.59 -51.32
3rd 2479.2 H -13 -53.69 10.68 0.63 -43.64
4th 3305.6 H -13 -39.09 10.80 0.78 -29.07
5th 4132.0 H -13 * * * *
6th 4958.4 H -13 * * * *
7th 5784.8 H -13 * * * *
8th 6611.2 H -13 * * * *
9th 7437.6 H -13 * * * *
10th 8264.0 H -13 * * * *
Notes:
1. *Indicates the spurious emission could not be detected due to noise limitations or ambients.
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

3. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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Applicant

: Inventec Corporation

Model No : Pharos Traveler 117
EUT : PDA PHONE
Test Mode : WCDMA Band V (Middle CH4182)
Test Date :11/22/2008
A Substitution Peak Output
FCC Max. Limit| S.G Power . |Cable Loss
Harmonic Fr?&‘f_g)‘cy Polarization Antenna Gain Power
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 1693.2 \Y -13 -61.28 10.74 0.59 -51.13
3rd 2539.8 V -13 -53.22 10.68 0.63 -43.17
4th 3386.4 \Y; -13 -39.17 10.80 0.78 -29.15
5th 4233.0 \Y -13 * * * *
6th 5079.6 \Y -13 * * * *
7th 5926.2 V -13 * * * *
8th 6772.8 V -13 * * * *
9th 7619.4 \Y; -13 * * * *
10th 8466.0 \Y -13 * * * *
2nd 1693.2 H -13 -61.46 10.74 0.59 -51.31
3rd 2539.8 H -13 -53.82 10.68 0.63 -43.77
4th 3386.4 H -13 -39.53 10.80 0.78 -29.51
5th 4233.0 H -13 * * * *
6th 5079.6 H -13 * * * *
7th 5926.2 H -13 * * * *
8th 6772.8 H -13 * * * *
9th 7619.4 H -13 * * * *
10th 8466.0 H -13 * * * *
Notes:
1. *Indicates the spurious emission could not be detected due to noise limitations or ambients.
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

3. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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Applicant

: Inventec Corporation

Model No : Pharos Traveler 117
EUT : PDA PHONE
Test Mode : WCDMA Band V (High CH 4233)
Test Date :11/22/2008
A Substitution Peak Output
FCC Max. Limit| S.G Power . |Cable Loss
Harmonic Fr?&‘f_g)‘cy Polarization Antenna Gain Power
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 1693.2 \Y -13 -61.40 10.74 0.59 -51.25
3rd 2539.8 V -13 -53.85 10.68 0.63 -43.80
4th 3386.4 \Y; -13 -39.44 10.80 0.78 -29.42
5th 4233.0 \Y -13 * * * *
6th 5079.6 \Y -13 * * * *
7th 5926.2 V -13 * * * *
8th 6772.8 V -13 * * * *
9th 7619.4 \Y; -13 * * * *
10th 8466.0 \Y -13 * * * *
2nd 1693.2 H -13 -61.13 10.74 0.59 -50.98
3rd 2539.8 H -13 -53.02 10.68 0.63 -42.97
4th 3386.4 H -13 -39.12 10.80 0.78 -29.10
5th 4233.0 H -13 * * * *
6th 5079.6 H -13 * * * *
7th 5926.2 H -13 * * * *
8th 6772.8 H -13 * * * *
9th 7619.4 H -13 * * * *
10th 8466.0 H -13 * * * *
Notes:
1. *Indicates the spurious emission could not be detected due to noise limitations or ambients.
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

3. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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4.6.4.4 WCDMA Band Il Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : WCMDA Band Il (Low CH9262)

Test Date :11/22/2008

_— Substitution Peak Output
Harmonic Fr%?/lLlfzr)lcy Polarization FCC Max. Limit| S.G Power Antenna Gain Cable Loss Powerp
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 3704.8 \% -13 -49.52 10.79 0.58 -39.31
3rd 5557.2 \ -13 -42.09 10.71 0.63 -32.01
4th 7409.6 Y -13 -39.59 10.81 0.78 -29.56
5th 9262.0 Y -13 * * * *
6th 11114.4 \% -13 * * * *
7th 12966.8 \% -13 * * * *
8th 14819.2 \% -13 * * * *
9th 16671.6 \% -13 * * * *
10th 18524.0 Y -13 * * * *
2nd 3704.8 H -13 -47.96 10.79 0.58 -37.75
3rd 5557.2 H -13 -41.35 10.71 0.63 -31.27
4th 7409.6 H -13 -38.69 10.81 0.78 -28.66
5th 9262.0 H -13 * * * *
6th 11114.4 H -13 * * * *
7th 12966.8 H -13 * * * *
8th 14819.2 H -13 * * * *
9th 16671.6 H -13 * * * *
10th 18524.0 H -13 * * * *
Notes:

. * Indicates the spurious emission could not be detected due to noise limitations or ambients.

. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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Applicant

: Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : WCDMA Band Il (Middle CH9400)

Test Date :11/22/2008

_— Substitution Peak Output
Harmonic Fr%?/lLlfzr)lcy Polarization FCC Max. Limit| S.G Power Antenna Gain Cable Loss Powerp
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 3760.0 \% -13 -51.76 10.79 0.58 -41.55
3rd 5640.0 \ -13 -40.88 10.71 0.63 -30.80
4th 7520.0 Y -13 -38.55 10.81 0.78 -28.52
5th 9400.0 Y -13 * * * *
6th 11280.0 \% -13 * * * *
7th 13160.0 \% -13 * * * *
8th 15040.0 \% -13 * * * *
9th 16920.0 \% -13 * * * *
10th 18800.0 Y -13 * * * *
2nd 3760.0 H -13 -52.25 10.79 0.58 -42.04
3rd 5640.0 H -13 -56.62 10.71 0.63 -46.54
4th 7520.0 H -13 -57.49 10.81 0.78 -47.46
5th 9400.0 H -13 * * * *
6th 11280.0 H -13 * * * *
7th 13160.0 H -13 * * * *
8th 15040.0 H -13 * * * *
9th 16920.0 H -13 * * * *
10th 18800.0 H -13 * * * *
Notes:

5. *Indicates the spurious emission could not be detected due to noise limitations or ambients.

6. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

7. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.
8. ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)
ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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Applicant

: Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : WCDMA Band Il (High CH 9538)

Test Date :11/22/2008

_— Substitution Peak Output
Harmonic Fr%?/lLlfzr)lcy Polarization FCC Max. Limit| S.G Power Antenna Gain Cable Loss Powerp
(dBm) (dBm) (dBi) (dBm) (dBm)
2nd 3815.2 \% -13 -52.36 10.79 0.58 -42.15
3rd 5722.8 \ -13 -40.94 10.71 0.63 -30.86
4th 7630.4 Y -13 -38.76 10.81 0.78 -28.73
5th 9538.0 Y -13 * * * *
6th 11445.6 \% -13 * * * *
7th 13353.2 \% -13 * * * *
8th 15260.8 \% -13 * * * *
9th 17168.4 \% -13 * * * *
10th 19076.0 Y -13 * * * *
2nd 3815.2 H -13 -53.18 10.79 0.58 -42.97
3rd 5722.8 H -13 -42.51 10.71 0.63 -32.43
4th 7630.4 H -13 -39.08 10.81 0.78 -29.05
5th 9538.0 H -13 * * * *
6th 11445.6 H -13 * * * *
7th 13353.2 H -13 * * * *
8th 15260.8 H -13 * * * *
9th 17168.4 H -13 * * * *
10th 19076.0 H -13 * * * *
Notes:

5. *Indicates the spurious emission could not be detected due to noise limitations or ambients.

6. Each emission reported reflects the highest absolute level at the specific harmonic for the low,

mid, and high channels at maximum power.

7. The Spectrum was investigated from 30 MHz to the tenth harmonic of the fundamental.
8. ERP = S.G Power (dBm) + Substitution Antenna Gain (dBd) - Cable Loss (dB)
ERP = S.G Power (dBm) + Substitution Antenna Gain (dBi) - Cable Loss (dB)
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4.7  Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument

As described in chapter 5 of this test report.

4.7.2 Test Procedure

The measurement is made according to FCC rules part 22 and 24:

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for
three hours. Power was applied and the maximum change in frequency was note within one
minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize
at each step for at least one-half hour. Power was applied and the maximum frequency change was
noted within one minute.

4. The temperature tests were performed for the worst case.

Test data was recorded.

4.7.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station
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4.7.4 Test Result

Test Mode: GSM 850 CH190

Temperature Deviation Deviation Limit
(C) (Hz) (ppm) (Ppm)
-30 34.72 0.042 0.1
-20 36.12 0.043 0.1
-10 33.71 0.040 0.1
0 30.16 0.036 0.1
10 31.31 0.037 0.1
20 31.54 0.038 0.1
30 29.59 0.035 0.1
40 24.78 0.030 0.1
50 30.75 0.037 0.1
Test Mode: PCS 1900 CH661
Temperature Deviation Deviation Limit
(C) (Hz) (ppm) (PPm)
-30 43.72 0.023 1
-20 40.85 0.022 1
-10 41.59 0.022 1
0 39.57 0.021 1
10 36.98 0.020 1
20 42.42 0.023 1
30 47.18 0.025 1
40 44.61 0.024 1
50 40.18 0.021 1
Test Mode: WCDMA Band V CH4182
Temperature Deviation Deviation Limit
(C) (Hz) (Ppm) (Ppm)
-30 20.99 0.025 0.1
-20 28.46 0.034 0.1
-10 24,51 0.029 0.1
0 33.19 0.040 0.1
10 30.62 0.037 0.1
20 29.51 0.035 0.1
30 22.71 0.027 0.1
40 26.26 0.031 0.1
50 28.47 0.034 0.1
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Test Mode: WCDMA Band 1| CH9400

Temperature Deviation Deviation Limit
(C) (Hz) (ppm) (Ppm)
-30 41.41 0.022 1
-20 42.63 0.023 1
-10 39.75 0.021 1

0 40.18 0.021 1
10 38.72 0.021 1
20 41.55 0.022 1
30 43.43 0.023 1
40 42.56 0.023 1
50 37.59 0.020 1
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4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument

As described in chapter 5 of this test report.

4.8.2 Test Procedure

1. The EUT was placed in a temperature chamber at 25+ 5 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.

3. The variation in frequency was measured for the worst case.

4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station
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4.8.4 Test Result

Test Mode: GSM 850 CH190
Level Voltage Deviation Deviation Limit
V] [Hz] [PPmM] [PPpm]
Battery full point 4.20 22.78 0.027 0.1
Normal 3.70 24.91 0.030 0.1
Battery cut-off point 3.45 31.55 0.038 0.1
Test Mode: PCS 1900 CH661

Level Voltage Deviation Deviation Limit

(V] [Hz] [Ppm] [Ppm]
Battery full point 4.20 24.78 0.013 1
Normal 3.70 29.63 0.016 1
Battery cut-off point 3.45 33.84 0.018 1

Test Mode: WCDMA Band V CH4182
Level Voltage Deviation Deviation Limit
V] [Hz] [PPm] [Ppm]

Battery full point 4.20 30.18 0.036 0.1

Normal 3.70 39.57 0.047 0.1

Battery cut-off point 3.45 28.66 0.034 0.1

Test Mode: WCDMA Band Il CH9400
Level Voltage Deviation Deviation Limit
V] [Hz] [Ppm] [Ppm]

Battery full point 4.20 45.69 0.024 1

Normal 3.70 43.96 0.023 1

Battery cut-off point 3.45 44,78 0.024 1
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49 AC Power Conducted Emissions Requirements

4.9.1 Measurement Instrument

As described in chapter 5 of this test report.

4.9.2 Test Procedure
The measurement is made according to FCC rules15.207:
The power line conducted emission measurements were performed in a shielded enclosure. The EUT
was assembled on a wooden table which is 80 centimeters high, was placed 40 centimeters from the back
wall and at least 1 meter from the sidewall.
Power was fed to the EUT from the public utility power grid through a line filter and EMCO Model 3162/2
SH Line Impedance Stabilization Networks (LISN). The LISN housing, measuring instrumentation case,
ground plane, etc., were electrically bonded together at the same RF potential. The Spectrum analyzer
was connected to the AC line through an isolation transformer. The 50-ohm output of the LISN was
connected to the spectrum analyzer directly. Conducted emission levels were in the CISPR quasi-peak
detection mode. The analyzer's 6 dB bandwidth was set to 9 KHz. No post-detector video filter was used.
The spectrum was scanned from 150 KHz to 30 MHz. The physical arrangement of the test system and
associated cabling was varied (within the scope of arrangements likely to be encountered in actual use) to
determine the effect on the unit's emanations in amplitude and frequency. All spurious emission
frequencies were observed. The highest emission amplitudes relative to the appropriate limit were

measured and have been recorded in paragraph 2.6.
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4.9.3 Test Configuration:

Figure 1. Front View of the Test Configuration

Figure 2. Rear View of the Test Configuration
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49.4 Test condition:

EUT tested in accordance with the specifications given by the Manufacturer, and exercised in the most

unfavorable manner.

495 Conducted Emissions Limits:

Limits (dBuV)
Frequency range (MHz) :
Quasi-peak Average
0.15to 0.50 66 to 56 56 to 46
0.50t0 5.0 56 46
5.0to 30 60 50
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49.6 Test Result

4.9.6.1 GSM 850 Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : GSM 850 (Low CH128 / Middle CH190 / High CH 251)
Test Date :11/21/2008

Please refer to next pager of detail testing data.

Test Report No - 0811FR14 Page 87 of 93
©2005 A Test Lab Techno Corp. Rev.00



File :PHAROS TRAVELER 117(GSM8  Data :#1

80.0 dBu¥Y

Date: 2008/11/21

Time: |4 09:03:24

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: GSM850

Note: CH128

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1955  29.47 9.74 39.21 63.80 -24.59 peak

2 0.3673  25.54 9.78 35.32 58.56 -23.24 peak

3 0.9586  22.35 9.81 32.16 56.00 -23.84 peak

4 3.5779  26.32 9.94 36.26 56.00 -19.74 peak

5 * 12.8500 30.53 10.18 40.71 60.00 -19.29 peak

6 18.7000  27.34 10.27 37.61 60.00 -22.39 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

1/6



File :PHAROS TRAVELER 117(GSM8
80.0 dBuY

Data #2

Date: 2008/11/21

Time: |4 09:05:46

40

\

Limit: —_—
AVG:

0.0
0.150 0.5 (MHz2) 30.000
Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:
M/N: 08-0266-SEO
Mode: GSM850
Note: CH128
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.2389  28.59 9.75 38.34 62.13 -23.79 peak
2 0.4858  24.89 9.78 34.67 56.24 -21.57 peak
3 1.5619 2242 9.81 32.23 56.00 -23.77 peak
4 3.5779  25.73 9.94 35.67 56.00 -20.33 peak
5 10.7000  27.77 10.06 37.83 60.00 -22.17 peak
6 18.4500  27.45 10.27 37.72 60.00 -22.28 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

2/6



File :PHAROS TRAVELER 117(GSM8  Data :#3

80.0 dBu¥Y

Date: 2008/11/21

Time: -4 09:08:32

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000
Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:
M/N: 08-0266-SEO
Mode: GSM850
Note: CH190
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.1500 31.50 9.73 41.23 65.99 -24.76 peak
2 0.4726  25.07 9.78 34.85 56.47 -21.62 peak
3 1.2559  21.91 9.81 31.72 56.00 -24.28 peak
4 3.5779  26.59 9.94 36.53 56.00 -19.47 peak
5 12.8500 29.98 10.18 40.16 60.00 -19.84 peak
6 18.7000  26.30 10.27 36.57 60.00 -23.43 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

3/6



File :PHAROS TRAVELER 117(GSM8  Data :#4

80.0 dBu¥Y

Date: 2008/11/21

Time: b4~ 09:11:26

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: GSM850

Note: CH190

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1570 30.36 9.73 40.09 65.62 -25.53 peak

2 0.2968  25.66 9.76 35.42 60.33 -24.91 peak

3 1.5619  23.09 9.81 32.90 56.00 -23.10 peak

4 3.5779  25.38 9.94 35.32 56.00 -20.68 peak

5 10.7000  27.93 10.06 37.99 60.00 -22.01 peak

6 18.2500  26.59 10.28 36.87 60.00 -23.13 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

4/6



File :PHAROS TRAVELER 117(GSM8  Data :#5

80.0 dBu¥Y

Date: 2008/11/21

Time: |4 09:14:55

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: GSM850

Note: CH251

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1955  29.47 9.74 39.21 63.80 -24.59 peak

2 0.9586  22.72 9.81 32.53 56.00 -23.47 peak

3 1.4449 2233 9.81 32.14 56.00 -23.86 peak

4 3.5779  27.70 9.94 37.64 56.00 -18.36 peak

5 10.8000 27.16 10.07 37.23 60.00 -22.77 peak

6 12.8500 31.36 10.18 41.54 60.00 -18.46 peak

7 18.3000  26.35 10.27 36.62 60.00 -23.38 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

5/6



File :PHAROS TRAVELER 117(GSM8  Data :#6

80.0 dBu¥Y

Date: 2008/11/21

Time: L4~ 09:16:14

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: GSM850

Note: CH251

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1570  29.80 9.73 39.53 65.62 -26.09 peak

2 0.4200 23.97 9.78 33.75 57.45 -23.70 peak

3 1.5619  22.72 9.81 32.53 56.00 -23.47 peak

4 3.5779  23.70 9.94 33.64 56.00 -22.36 peak

5 * 10.7000 27.66 10.06 37.72 60.00 -22.28 peak

6 18.2500  26.18 10.28 36.46 60.00 -23.54 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

6/6



4.9.6.2 PCS 1900 Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : PCS 1900 (Low CH512 / Middle CH661 / High CH 810)
Test Date :11/21/2008

Please refer to next pager of detail testing data.
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File :PHAROS TRAVELER 117(PCS1

80.0 dBu¥Y

Data #1

Date: 2008/11/21

Time: |4~ 09:20:19

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: PCS1900

Note: CH512

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1514 31.40 9.73 41.13 65.92 -24.79 peak

2 0.3694  26.75 9.78 36.53 58.51 -21.98 peak

3 0.7700  23.23 9.80 33.03 56.00 -22.97 peak

4 3.5779  25.73 9.94 35.67 56.00 -20.33 peak

5 * 12.8500 30.35 10.18 40.53 60.00 -19.47 peak

6 18.7000  27.95 10.27 38.22 60.00 -21.78 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

1/6



File :PHAROS TRAVELER 117(PCS1  Data :#2 Date: 2008/11/21 Time: -4~ 09:22:34
80.0 dBuY

\

Limit: —_—
AVG:

0.0
0.150 0.5 [(MHz) 5 30.000
Site Phase: L2 Temperature: 26 C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %

EUT:
M/N: 08-0266-SEO
Mode: PCS1900

Note: CH512
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.4682 25.09 9.78 34.87 56.55 -21.68 peak

2 1.5619 22.84 9.81 32.65 56.00 -23.35 peak

3 3.5779 24.78 9.94 34.72 56.00 -21.28 peak

4 7.3500 21.37 10.09 31.46 60.00 -28.54 peak

5 10.7000 28.61 10.06 38.67 60.00 -21.33 peak

6 18.2500 26.24 10.28 36.52 60.00 -23.48 peak

*:Maximum data  x:Over limit  !:over margin eReference Only

2/6



File :PHAROS TRAVELER 117(PCS1

80.0 dBu¥Y

Data #3

Date: 2008/11/21

Time: |4 09:26:56

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: PCS1900

Note: CH661

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1514 32.50 9.73 42.23 65.92 -23.69 peak

2 0.2431 26.01 9.75 35.76 61.99 -26.23 peak

3 0.5360 22.73 9.79 32.52 56.00 -23.48 peak

4 1.4449  20.87 9.81 30.68 56.00 -25.32 peak

5 * 3.5779  27.40 9.94 37.34 56.00 -18.66 peak

6 12.8500 30.51 10.18 40.69 60.00 -19.31 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

3/6



File :PHAROS TRAVELER 117(PCS1

80.0 dBu¥Y

Data #4

Date: 2008/11/21

Time: |4 09:29:32

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: PCS1900

Note: CH661

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.2389  27.78 9.75 37.53 62.13 -24.60 peak

2 0.4682 25.64 9.78 35.42 56.55 -21.13 peak

3 1.5619  22.76 9.81 32.57 56.00 -23.43 peak

4 3.5779  25.38 9.94 35.32 56.00 -20.68 peak

5 44508  20.71 10.02 30.73 56.00 -25.27 peak

6 10.7000  28.43 10.06 38.49 60.00 -21.51 peak

7 18.2500  26.25 10.28 36.53 60.00 -23.47 peak
*:Maximum data  x:Over limit  !:over margin eReference Only
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File :PHAROS TRAVELER 117(PCS1

80.0 dBu¥Y

Data #5

Date: 2008/11/21

Time: |4~ 09:31:42

\

Limit: —_—
AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: PCS1900

Note: CH810

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1514 32.24 9.73 41.97 65.92 -23.95 peak

2 0.4726  24.61 9.78 34.39 56.47 -22.08 peak

3 1.4449 2235 9.81 32.16 56.00 -23.84 peak

4 3.5779  27.32 9.94 37.26 56.00 -18.74 peak

5 * 12.8500 31.76 10.18 41.94 60.00 -18.06 peak

6 18.3000  26.53 10.27 36.80 60.00 -23.20 peak
*:Maximum data  x:Over limit  !:over margin eReference Only
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File :PHAROS TRAVELER 117(PCS1

80.0 dBu¥Y

Data #6

Date: 2008/11/21

Time: |4 09:34:13

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000
Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:
M/N: 08-0266-SEO
Mode: PCS1900
Note: CH810
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.2968  25.69 9.76 35.45 60.33 -24.88 peak
2 0.7247 19.82 9.80 29.62 56.00 -26.38 peak
3 1.5619 2224 9.81 32.05 56.00 -23.95 peak
4 3.5779  25.75 9.94 35.69 56.00 -20.31 peak
5 10.7000  28.49 10.06 38.55 60.00 -21.45 peak
6 18.2500  27.53 10.28 37.81 60.00 -22.19 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

6/6



4.9.6.3 WCDMA Band V Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : WCDMA Band V (Low CH4132 / Middle CH4182 / High CH 4233)
Test Date :11/21/2008

Please refer to next pager of detail testing data.
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File :PHAROS TRAVELER 117(WCDM

80.0 dBu¥Y

Data #1

Date: 2008/11/21

Time: |4 09:41:35

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: WCDMA(BAND V)

Note: CH4132

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1549 30.14 9.73 39.87 65.73 -25.86 peak

2 0.4726  26.23 9.78 36.01 56.47 -20.46 peak

3 1.4449  22.56 9.81 32.37 56.00 -23.63 peak

4 3.5779  26.17 9.94 36.11 56.00 -19.89 peak

5 12.8500 29.72 10.18 39.90 60.00 -20.10 peak

6 19.8000  27.31 10.25 37.56 60.00 -22.44 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

1/6



File :PHAROS TRAVELER 117(WCDM Data :#2

80.0 dBu¥Y

Date: 2008/11/21

Time: L4~ 09:43:14

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: WCDMA(BAND V)

Note: CH4132

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1570  29.89 9.73 39.62 65.62 -26.00 peak

2 0.4200 24.36 9.78 34.14 57.45 -23.31 peak

3 1.5619  22.41 9.81 32.22 56.00 -23.78 peak

4 3.5779  25.57 9.94 35.51 56.00 -20.49 peak

5 12.8000 26.83 10.18 37.01 60.00 -22.99 peak

6 18.4500  25.72 10.27 35.99 60.00 -24.01 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

2/6



File :PHAROS TRAVELER 117(WCDM Data :#3

80.0 dBu¥Y

Date: 2008/11/21

Time: |4 09:46:35

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: WCDMA(BAND V)

Note: CH4180

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1514  31.72 9.73 41.45 65.92 -24.47 peak

2 0.4726  25.19 9.78 34.97 56.47 -21.50 peak

3 0.7066  21.56 9.80 31.36 56.00 -24.64 peak

4 3.5779  26.41 9.94 36.35 56.00 -19.65 peak

5 7.7000  23.38 10.09 33.47 60.00 -26.53 peak

6 * 128500 31.52 10.18 41.70 60.00 -18.30 peak

7 18.7000  26.26 10.27 36.53 60.00 -23.47 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

3/6



File :PHAROS TRAVELER 117(WCDM

80.0 dBu¥Y

Data #4

Date: 2008/11/21

Time: |4~ 09:49:13

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: WCDMA(BAND V)

Note: CH4180

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1570  30.81 9.73 40.54 65.62 -25.08 peak

2 0.4200 25.46 9.78 35.24 57.45 -22.21 peak

3 1.5619  22.68 9.81 32.49 56.00 -23.51 peak

4 3.5779  26.35 9.94 36.29 56.00 -19.71 peak

5 7.3500  22.56 10.09 32.65 60.00 -27.35 peak

6 10.7000  27.24 10.06 37.30 60.00 -22.70 peak

7 18.2500  27.19 10.28 37.47 60.00 -22.53 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

4/6



File :PHAROS TRAVELER 117(WCDM Data :#5

80.0 dBu¥Y

Date: 2008/11/21

Time: |4 09:52:35

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: WCDMA(BAND V)

Note: CH4233

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1514 31.77 9.73 41.50 65.92 -24.42 peak

2 0.1955  29.51 9.74 39.25 63.80 -24.55 peak

3 0.7700 21.85 9.80 31.65 56.00 -24.35 peak

4 3.5779  26.38 9.94 36.32 56.00 -19.68 peak

5 * 12.8500 30.70 10.18 40.88 60.00 -19.12 peak

6 18.7000  26.49 10.27 36.76 60.00 -23.24 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

5/6



File :PHAROS TRAVELER 117(WCDM Data :#6

80.0 dBu¥Y

Date: 2008/11/21

Time: |4 09:55:43

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000
Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:
M/N: 08-0266-SEO
Mode: WCDMA(BAND V)
Note: CH4233
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.1652 29.91 9.73 39.64 65.19 -25.55 peak
2 0.4858  25.09 9.78 34.87 56.24 -21.37 peak
3 1.5619  22.09 9.81 31.90 56.00 -24.10 peak
4 3.5779  25.38 9.94 35.32 56.00 -20.68 peak
5 10.7000  26.93 10.06 36.99 60.00 -23.01 peak
6 18.2500  25.09 10.28 35.37 60.00 -24.63 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

6/6



4.9.6.4 WCDMA Band Il Test Result

Applicant : Inventec Corporation

Model No : Pharos Traveler 117

EUT : PDA PHONE

Test Mode : WCDMA Band Il (Low CH9262 / Middle CH9400 / High CH 9536)
Test Date :11/21/2008

Please refer to next pager of detail testing data.
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File :PHAROS TRAVELER 117(WCDM Data :#1

80.0 dBu¥Y

Date: 2008/11/21

Time: b4~ 10:13:26

\

Limit: —_—
AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: BANDII

Note: CH9262

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1514 32.58 9.73 42.31 65.92 -23.61 peak

2 0.3673  25.81 9.78 35.59 58.56 -22.97 peak

3 1.4449  20.81 9.81 30.62 56.00 -25.38 peak

4 3.5779  26.74 9.94 36.68 56.00 -19.32 peak

5 7.7000 23.42 10.09 33.51 60.00 -26.49 peak

6 12.8500 30.24 10.18 40.42 60.00 -19.58 peak

7 19.8000 26.34 10.25 36.59 60.00 -23.41 peak
*:Maximum data  x:Over limit  !:over margin eReference Only

1/6



File :PHAROS TRAVELER 117(WCDM Data :#2

80.0 dBu¥Y

Date: 2008/11/21

Time: b4~ 10:15:29

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: BANDII

Note: CH9262

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1570  29.80 9.73 39.53 65.62 -26.09 peak

2 0.4200 24.64 9.78 34.42 57.45 -23.03 peak

3 1.5619  21.77 9.81 31.58 56.00 -24.42 peak

4 3.5779  25.77 9.94 35.71 56.00 -20.29 peak

5 10.7000  29.32 10.06 39.38 60.00 -20.62 peak

6 14.3500  26.93 10.20 37.13 60.00 -22.87 peak
*:Maximum data  x:Over limit  !:over margin eReference Only
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File :PHAROS TRAVELER 117(WCDM Data :#3

80.0 dBu¥Y

Date: 2008/11/21

Time: b4~ 10:19:12

\

Limit: —_—
AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: BANDII

Note: CH9400

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1514 31.72 9.73 41.45 65.92 -24.47 peak

2 0.4726  25.45 9.78 35.23 56.47 -21.24 peak

3 0.9586  22.24 9.81 32.05 56.00 -23.95 peak

4 3.5779  26.63 9.94 36.57 56.00 -19.43 peak

5 12.8500 29.56 10.18 39.74 60.00 -20.26 peak

6 18.7000  26.42 10.27 36.69 60.00 -23.31 peak
*:Maximum data  x:Over limit  !:over margin eReference Only
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File :PHAROS TRAVELER 117(WCDM Data :#4

80.0 dBu¥Y

Date: 2008/11/21

Time: -4~ 10:21:39

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: BANDII

Note: CH9400

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1570 30.32 9.73 40.05 65.62 -25.57 peak

2 0.4858  25.22 9.78 35.00 56.24 -21.24 peak

3 1.5619  23.45 9.81 33.26 56.00 -22.74 peak

4 3.5779  26.84 9.94 36.78 56.00 -19.22 peak

5 12.8000 27.82 10.18 38.00 60.00 -22.00 peak

6 18.2500  28.27 10.28 38.55 60.00 -21.45 peak
*:Maximum data  x:Over limit  !:over margin eReference Only
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File :PHAROS TRAVELER 117(WCDM
80.0 dBuY

Data #5

Date: 2008/11/21

Time: b4 10:23:51

\

Limit: —_—
AVG:

0.0
0.150 0.5 (MHz2) 30.000

Site Phase: L1 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:

M/N: 08-0266-SEO

Mode: BANDII

Note: CH9538

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment

1 0.1514 31.24 9.73 40.97 65.92 -24.95 peak

2 0.4691 24.29 9.78 34.07 56.53 -22.46 peak

3 22639  20.24 9.87 30.11 56.00 -25.89 peak

4 3.5779  26.47 9.94 36.41 56.00 -19.59 peak

5 7.7000 22.21 10.09 32.30 60.00 -27.70 peak

6 12.8500  28.86 10.18 39.04 60.00 -20.96 peak
*:Maximum data  x:Over limit  !:over margin eReference Only
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File :PHAROS TRAVELER 117(WCDM Data :#6

80.0 dBu¥Y

Date: 2008/11/21

Time: b4~ 10:25:13

Limit: —_—

AVG:

0.0
0.150 0.5 (MHz2) 30.000
Site Phase: L2 Temperature: 26°C
Limit: CISPR22 Class B Conduction(QP) Power:  AC 110V/60Hz Humidity: 55 %
EUT:
M/N: 08-0266-SEO
Mode: BANDII
Note: CH9538
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.1570  29.89 9.73 39.62 65.62 -26.00 peak
2 0.3780  23.75 9.78 33.53 58.32 -24.79 peak
3 1.5619  22.52 9.81 32.33 56.00 -23.67 peak
4 3.5779  27.84 9.94 37.78 56.00 -18.22 peak
5 10.7000  29.99 10.06 40.05 60.00 -19.95 peak
6 18.2500  28.14 10.28 38.42 60.00 -21.58 peak
*:Maximum data  x:Over limit  !:over margin eReference Only
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5. List of Measurement Equipments

Manufacturer Name of Equipment Type/Model Serial Number oot Cafalibratiolgue Date
Agilent Spectrum analyzer E4408B MY45107753 Jun. 05, 2008 Jun. 05, 2009
R&S Receiver ESCI 100367 Jun. 05, 2008 Jun. 05, 2009
SCHWARZBECK |Trilog Broadband Antenna| VULB 9163 9163-270 Jun. 26, 2008 Jun. 26, 2009
SCHWARZBECK | Broadband Horn Antenna| BBHA 9120D 9120D-550 Jun. 26, 2008 Jun. 26, 2009
SCHWARZBECK | Broadband Horn Antenna| BBHA 9170 9170-320 Jun. 09, 2008 Aug. 07, 2009
Agilent Amplifier 8447D 2944A10961 Jun. 10, 2008 Jun. 10, 2009
ommiversa Radlo | ROHDE & SCHWARZ CMU200 112387 Oct. 31,2008 | Oct. 31, 2009
Cogmﬁgiiisﬁifster Agilent E5515C (8960) | GB47020167 | Apr. 17,2008 | Apr. 17, 2009
Spectrum Analyzer Agilent E4445A MY45300744 Apr. 17, 2008 Apr. 17, 2009
Loop Dipole ETS-Lindgren 3127-1880 00052640 Nov. 29, 2007 Nov. 29, 2008
Loop Dipole ETS-Lindgren 3127-836 00055272 Jul. 02, 2008 Jul. 02, 2009
Sleeve Dipole ETS-Lindgren 3126-1845 00056670 Jun. 29, 2008 Jun. 29, 2009
Sleeve Dipole ETS-Lindgren 3126-880 00052705 Jun. 29, 2008 | Jun. 29, 2009
Anechoic Chamber ETS-Lindgren AMS 8500 S/N 102165 NA
High Pass Filter MICRO-TRONICS HPM50108 020 NA
High Pass Filter MICRO-TRONICS HPM50111 021 NA
Circularly Polarized
Communication EMCO 3102 00051714 NA
Antennas
Patiem Measurement ETS-Lindgren Eé"MQQ”_eng;M NA NA
I3&tshkt\;)vlci)nfllzgvnv]sp l)J(‘[I?’r Con?:LIJlters NA NA
Antenna Posttioner EMCO 2090 00052447 NA
MAPS Positioner EMCO 2010/2015 NA NA
Filter K&L gg&gﬁ% 166 NA
Filter K&L 1%2'8'_%'_82%% 274 NA
Attenuator RADIALL R41572000 0603033073 NA
Splitter Powercom SGR-GFQ-2-D 41106609 NA
Power divider Agilent 87302C 3239A00760 NA
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6. Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of X
Contribution e Probability U(Xi)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence of 95%
U=2Uc(y) 2.54
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Uncertainty of &
Contribution dB Probability | V&) | Ci | CGi* Ux)
Distributio
Receiver reading +0.10 Normal(k=1) | 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) | 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) | 0.25 1 0.25
Receiver Correction +2.00 Rectangular | 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular | 0.87 1 0.87
Site imperfection +2.80 Triangular | 1.14 1 1.14
Mismatch Receiver VSWR \/1 =0.197
Antenna VSWRA/2 = 0.194 +0.34/-0.35| U-shaped |0.244 | 1 | 0.244
Uncertainty=20log(1- \/i * \/E * \/§)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of confidence of 95% 4.72

U=2Ue(y)
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Appendix A - 3G Measurement Procedures

See following Attached Pages.
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A Test Lab Techno Corp.

3G Measurement Procedures

Conducted Output Power

The EUT was tested according to the requirements of the FCC 3G procedures and the TS 34.121.
The EUT's WCDMA and HSPA function is Release6 version supporting HSDPA and HSUPA. A
detailed analysis of the output power for all WCDDMA, HSDPA and HSUPA mode is provided in the
table below. According to the FCC 3G procedures, handsets with both HSDPA and HSUPA should be
tested according to release 6 HSPA test procedures, and EUT dose not support VOIP function over
the HSPA function. The HSPA output levels are less than 1/4dB higher than the basic 12.2kbps RMC
configurations in WCDMA, as required by FCC 3G procedures and the PBA is fulfilled.

lof 12



A Test Lab Techno Corp.

WCDMA Setup Configuration

1. The EUT was connected to Base Station referred to the drawing of Setup Configuration.
The RF path losses were compensated into measurements.
3. Acall was established between EUT and Base Station with following setting
a -~ set Cell Power = -60dBm
b- setRMC 12.2K
c - set UE Target Power = 24dBm
d -~ set Power Ctrl Mode = All Up bit
4. The transmitted maximum output power was recorded.

Wireless Communication
Test Set
RE IN
Call Setup Screen
Call Control Active Cell Operating Mode Call Parms
Operating Hode - - Cell Pouer
Active Cell B IoGnatin ~60.00
Inst: dBm/3.84 MHz
INEI:
Pouer Class: Channel Tupe
12.2k RHC
UE Expected Open Loop Transmit Pouer
— Initial PRACH TX Pouer: =37.70 dBm Paging Service
L e Initial DPCCH TX Pouer: 6.L2 dBm RE Test Node
Call Processing Status
Paging Current Sn-aruu:e Tupe: Hone HSPA
Parameters nn Status: Hone Parameters
G State: Hone
Current DPCH Dffset: 0 chips
Handouers HSUPA Information HSDPA Information 34.121 Preset
Call Configs
UE Rep E-DCH Cat: Unreported| |Cur UE H5-DSCH Cat: — ¥
Last Received E-TFCI: -—-—| |Block Error Ratio: -— %
Clear Thruughput:_ ==== kbps | [Throuohput: ) ==== kbps Channel
UE Info ACKs Transmitted: -—-=| |Blocks Transmitted: === (UARFCH) Parms
Active Cell Sys Type: UTRA FDD
Idle
1ofL |IntRet | [ I [ 1of3

WCDMA Setup Configuration: Step3—-a &b
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A Test Lab Techno Corp.

Call Setup Screen
Active Cell Operating Mode

Call Control

Call Parms
- - UE Taroet Pouer
UE Information 20 dBm
InSI:
IHEI:
Pouer Class: UL CL Pouer
Girl Parameters;
UE Expected Open Loop Transmit Pouer
Initial PRACH T¥ Pouer: =37.70 dBm
Initial DPCCH TR Pouer: 17.u5 dBm

UL CL Pouer Ctrl Parameters
UL CL Pouer Cirl Hode
UL CL Pouer Ctrl Algorithm

ALl Up Dits Send Step Up
Tuo TPC Bit Pattern

Send Step Doun
TPC Bit Pattern

Close Receiver
Henu Gontrol
fictive Cell Suys Tupe: UTRA FDD
Idle
[intRet] | | | 3of 3

WCDMA Setup Configuration: Step 3—-c & d
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A Test Lab Techno Corp.

HSDPA Setup Configuration

1. The EUT was connected to Base Station referred to the drawing of Setup Configuration.
2. The RF path losses were compensated into measurements.
3. Acall was established between EUT and Base Station with following setting
a~ Set Gain Factors (Bc and Bd) and parameters were set according to each specific sub-test
in the following table quoted from the TS 34.121.
b - Set Cell Power = -60dBm
c - Set RMC 12.2K+HSDPA
d - Set HS-DSCH Configuration Type to FRC(H-set 1,QPSK)
e - Set UE Target Power = 24dBm
f-~ Set Power Ctrl Mode = All Up bit
g~ Select Uplink Parameter
h - Set Gain Factor(5c and [d) Parameters were set according to each
i~ EX. Sub-testl: Sc=2,5d=15
j~ SetPS Domain
4. The transmitted maximum output power was recorded.

releases.

1. Aack, Anack and ACQ| =8 & Ahs= BhS/BC =30/15 & Bhs: 30/15 *BC
2. For theHS-DPCCH power mask requirement test in clause 5.2C, 5.7A, and the Error Vector Magnitude(EVM) with

Sub-test Bc Bd (g‘g) Bc/Bd Bhs*? cM (dB)® | MRP (dB)®
1 2/15 15/15 64 2/15 4/15 0.0 0.0
2 12/15% 15/15%@ 64 12/15@ 24/15 1.0 0.0
3 15/15 8/15 64 15/8 30/15 1.5 0.5
4 15/15 4/15 64 15/4 30/15 1.5 0.5
Note

HS-DPCCH test in clause 5.13.1A and HSDPA EVM with phase discontinuity in clause 5.13.1AA, Axck and Ayack =
30/15 with Bhs = 30/15 *Bc and Aco = 24/15 with Bhs = 24/15*Bc¢
3. CM =1 for Bc/Bd =12/15, Bhs/Bc=24/15. For all other combinations of DPDCH, DPCCH and HS-DPCCH the MPR is

based on the relative CM difference. This is applicable for only UEs that support HSDPA in release 6 and later

4. For subtest 2 the Bc/Bd ratio of 12/15 for the TFC during the measurement period (TF1, TFO) is achieved by setting
the signaled gain factors for the reference TFC (TF1, TF1) to fc = 11/15 and Bd = 15/15.

Table 1. Setup for Release 5 HSDPA
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A Test Lab Techno Corp.

Call Setup Screen

Call Control Active Cell Operating Mode Call Parms
Operating lMode - - Cell Pouer
Active Cell UERInormations -50.00
mst: dBn/3.84 MHz
IHEI:
Pouer Class: Channel Tupe
12.2k + HSDPA
UE Expected Open Loop Transmit Pouer
. Initial PRACH TX Pouer: =37.70 dBm Paging Service
ﬂ"&g{'f"e Initial DPCCH TX Pouer: 17.L5 dBm RB Test Hode
Call Processing Status
Paging Current S?rume Tupe: Hone HSPA
Parameters nn Status: Hone Parameters
GNN State: Hone
Current DPCH Dffset: 0 chips
Handovers HSUPA Information HSDPA Information 3L.121 Preset
Call Confios
UE Rep E-DCH Cat: Unreported| |Cur UE HS-DSCH Cat: ¥
Last Received E-TFCI:  -—--| [Block Error Ratio: —— X
Clear Throughput: ) —-—- kbps | | Throughput: ) -——— kbps Channel
UE Info ACKs Transmitted: -—--| |Blocks Transmitted: == (UARFCH) Parms
Active Cell Sus Tupe: UTRA FOD
Idle
1ofy [intRet | | | 1of3
HSDPA Setup Configuration: Step3—-b & ¢
Call Setup Screen
Call Cont Active Cell Operating Mode HSODPA Parms
UE Information
Insi:
INHEI:
Pouer Class: T R T
Node Setup ¥
UE Expected Open Loop Transmit Pouer
Initial PRACH TX Pouer: =-37.70 dBm
cas . UE Cateogory
Initial DPCCH T Pouer: 17.u5 dBm TR J
HSOPA RB Test Hode Settings Value
H5-DSCH Configuration Tupe FRC HAC=hs
FRC Tupe H-5et 1 OPSK Parameters
FRC HAC=d PDU Size Haximize
HSDPA Uplink
Parameters
Close Return
Henu &
Active Cell [Bus Tupe: UTRA FOD |
Idle
[intRet]| [ I | 1of 2

HSDPA Setup Configuration : Step 3-d
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A Test Lab Techno Corp.

Call Setup Screen
Cell Pouer
Channel =
(UARFCH) Info : B
mst: dBn/3.84 MHz
THEIL:
Pouer Class: Channel Tupe
Cell
Parameters o 12.2k + HSDPA
Initial PRACH TX Pouer: =37.70 dBm Paging Service
ﬁe?ﬁ;gtﬂr Initial DPCCH TX Pouer: 6.L2 dBm RB Test Hode
Uplink Parameters Value
Uplink PRACH Preambles 6 % —
Parameters _([PRACH Ramping CuclesCiiAR) 2 Parameters
Available Subchannels (Bit Hask) 000000000001
UE Rep Uplink DPCH Scrambling Code 1] 34.121 Preset
Neas Uplink DPCH Bc/Bd Control Manual Call Confios
Manual Uplink DPCH Bo
Close Hanual Uplink DPCH Bd 15 Channel
fenu Haximum Uplink Transmit Pouer Level 33 dBm (UARFCH) Parms
fictive Cell Suys Tupe: UTRA FDD
Idle
2of L [intRet | | | 1of3
HSDPA Setup Configuration : Step 3 —i
Call Setup Screen
HSDPA PS Data
18Iz Pouer Class: Setup 9
INEICSU: (--)| Detected PRACH Sig: —_——
Called Party Humber: HSDPA RB Test
Hode Setup =
Init PRACH TX Pou: -22.70 dBm | Init DPCCH TX Pou: —11.55 dBm
| | UE Category
| s | Parameters o
HSOPA RB Test Mode Settings Value
CH Domain t NMAC=hs
Parameters o
PS Domain
e B__psoonan |
CS/PS Domain omain HSOPA Uplink
Uplink Ok DTCH f : off Parameters 7
Uplink Guk DTCH off
Close H5=D5SCH Data Pa CCITT PRES1S Return
Henu RLC Header on Hé—uooocr Present
Active Cell [Sus Tupe: UTRA FOD |
Idie |ooging: Ho Conn
DBUS-THT [intRet][offset] I I 10f 2

HSDPA Setup Configuration : Step 3 -
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A Test Lab Techno Corp.

HSUPA Setup Configuration

1. The EUT was connected to Base Station referred to the drawing of Setup Configuration.
2. The RF path losses were compensated into measurements.
3. Acall was established between EUT and Base Station with following setting
a~ Set the Gain Factors (Bc and d) and parameters (AG Index) were set according to each
specific sub-test in the following table quoted from the TS 34.121.
Set Cell Power = -75dBm
Set RMC 12.2K+HSPA
Set HS-DSCH Configuration Type to FRC(H-set 1,QPSK)
Set UE Target Power = 24dBm
Set Power Ctrl Mode = Alternating bits
Select Uplink Parameter
Set Gain Factor( 5 c,and 5 d) Parameters were set according to each
Ex. Sub-test1: Sc=11, 5d=15
j~ SetAG Ex. Sub-test 1 :AG =20
k~ Set E-TFCI EX. Sub-test1:75
[~ SetPS Domain
4. The transmitted maximum output power was recorded.

>oKQ ™" o o O T

v
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A Test Lab Techno Corp.

Sub- Bd Bed | Bed | cM® | MPR | AG"Y E-
Bc Bd Bc/Bd | Bhs® | Pec Bed

test (SF) (SF) |(codes)| (@B) | (dB) [Index TFCI

1 11/15® | 15/15®| 64 [11/15®] 22/15 [209/225| 1039/225 | 4 1 1.0 0.0 | 20 75

2 6/15 | 15/15 | 64 | 6/15 |[12/15 | 12/15 94/75 4 1 3.0 20 | 12 67
d1: 47/15

3 15/15 | 9/15 | 64 | 15/9 |30/15 | 30/15 Be 4 2 2.0 1.0 | 15 92
Bed2: 47/15

4 2/15 | 15/15 | 64 | 2/15 | 4/25 | 2/15 56/75 4 1 3.0 20 | 17 71

5 | 15/15% [ 15/15¥ | 64 [15/15%| 30/15 | 24/15 134/15 4 1 1.0 00 | 21 81

Note 1: AACK, ANACK and ACQI =8 < Ahs = Bhs/fc = 30/15 ¢ Bhs= 30/15 *Bc.

Note 2: CM = 1 for Bc/Bd =12/15, Bhs/Bc=24/15. For all other combinations of DPDCH, DPCCH, HS- DPCCH,
E-DPDCH and E-DPCCH the MPR is based on the relative CM difference.

Note 3: For subtest 1 the Bc/Bd ratio of 11/15 for the TFC during the measurement period (TF1, TFO) is achieved by
setting the signaled gain factors for the reference TFC (TF1, TF1) to fc = 10/15 and pd = 15/15.

Note 4: For subtest 5 the Bc/Bd ratio of 15/15 for the TFC during the measurement period (TF1, TFO) is achieved by
setting the signaled gain factors for the reference TFC (TF1, TF1) to fc = 14/15 and d = 15/15.

Note 5: Testing UE using E-DPDCH Physical Layer category 1 Sub-test 3 is not required according to TS 25.306 Table
5.1¢.

Note 6: Bed can not be set directly; it is set by Absolute Grant Value.

Table 2. Setup for Release 6 HSUPA
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A Test Lab Techno Corp.

Call Setup Screen

Call Control Active Cell Operating Mode Call Parms
""9;3:?“9 :“1"19 UE Information el p";:'l'm
Clive Le IHsI: Pouer Class: dl; ,fé T
THEICSY): (--)| Detected PRACH Sia: e m/s. z
Channel Tupe

Called Party Humber:
12.2k RHC

UE Expected Open Loop Transmit Pouer
Init PRACH T¥ Pou: -22.70 dBm | Init DPCCH TX Pou: -11.55 dBm

Paging Service

I]riég{nlate [:urren Service Tupe B Test Node
one

Gall Processing Status

Paging R B HSPA
Parameters RRC State: Liclil el er State: off Parameters
M Status: 12.2k UL / 1uLk DL AN ROC f Node State: Off
GNN State: |12 2k UL / 38uk DL an Ric | [fSet: 0 chips
Handovers | FTTTVN|6uk UL / 38uk DL AR RAC sl T
Call Confios
UE Rep E-DCH {12 21; RAC + HSDPA S5CH Cat: —— ki
Last Happu Bit PPNy Ratio: —-—
Clear Throughput: _Inspn E ) ==== kbps Channel
UE Info ACKs Transmit = smitted: -—== (UARFCH) Parms
Active Cell Sus Tupe: UTRA FOD
Idle Logging: Ho Conn
1of5 DBUS-INT [ntref [0t fset| I I 1of 3
HSUPA Setup Configuration: Step3—-b & ¢
Call Setup Screen
Call Control Active Cell Operating Mode HSDPA Parms
UE Information
INSI:
INEI:
P Class:
auer blass HSDPA RB Test
Node Setup ¥
UE Expected Open Loop Transmit Pouer
Initial PRACH T Pouer: -37.70 dBEnm
ips . UE Cateoory
Initial DPCCH T Pouer: 17.u5 dBm TR J
HSOPA RB Test Hode Settings Value
H5-DSCH Configuration Tupe FRC HAC=hs
FRC Tupe H-5et 1 OPSK Parameters
FRC HAC=d PDU Size Haximize
H5DPA Uplink
Parameters
Close Return
Henu &
Active Cell [5us Tupe: UTRA FOD |
Idle
[[ntRef | [ I | 1 of 2

HSUPA Setup Configuration : Step 3-d
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A Test Lab Techno Corp.

Call Setup Screen
Active Cell Operating Mode Call Parms
UE Target Pouer

UE Information 21, dBm

Call Control

InSI:
IHEI:
Pouer Class: UL CL Pouer
Girl Parameters;
UE Expected Open Loop Transmit Pouer
Initial PRACH T¥ Pouer: =37.70 dBm
Initial DPCCH TR Pouer: 6.L2 dBm

UL CL Pouer Ctrl Parameters

UL CL Pouer Cirl Hode
UL CL Pouer Ctrl Algorithm

Alternating bits
Tuo

Send Step Up
TPC Bit Pattern

Send Step Doun
TPC Bit Pattern

Close Receiver
Henu Gontrol
fctive Cell Sus Tupe: UTRA FOD
Idle
[intRet]| [ I I 3of 2
HSUPA Setup Configuration : Step 3—-e & f
Call Setup Screen
Call Control Active Cell Operating HMode Call Parms
3 s Cell Pouer
Channel UE Information ==von
(UARFCH) Info TNSI: 001012345678901| Pouer Class: 3 :
THEL(SU)-354217010002710 (--)| Detected PRACH Sia: 0 TR (L
Called Partu Humber: Channel Tupe
Cell 12.2c + HSDPA
Info UE Expected Open Loop Transmit Pouer

Init DPCCH TX Pou: =9.56 dBm
Paging Service

Init PRACH TX Pou: -22.70 dBm

Ge?ﬁ;gtur Current Service Tupe RE Test Hode
Hone
Value

Uplink Parameters

64 %

PRACH Preambles HSPA
2 Parameters

Uplink
Parameters ||PRACH Ramping Cucles(NNAX)
fvailable Subchannels (Bit Hask) 000000000001
Uplink DPCH Scrambling Code 1] 3,421 Preset
Hanual Call Confios 9

Uplink DPCH Bc/Bd Costrol
Hanual Uplink DPCH Bc

L Channel

Close NManual Uplink DPCH Bd
fenu Maximum Uplink Transmit Pouer Level 21 dBm (UARFCH) Parms
Active Cell Sus Tupe: UTRA FDD
Idle Logoing: Ho Conn
20f5 DBUS-THT [intRet|ottset] I | 1 of 3

HSUPA Setup Configuration : Step 3 —i
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A Test Lab Techno Corp.

Call Setup Screen

Call Control Active Cell Operating Mode Serving Grant
Operating Hode UE Information AG Mode

Active Cell TNSI: 001012345678901| Pouer Class: 3 Zhie Hi
THEI(SU):354217010002710 (—-)| Detected PRACH Sio: 0
Called Party Humber: SINOTERSHNHAN

20: (118/15»2

UE Expected Open Loop Transmit Pouer
Init PRACH T¥ Pou: -22.7& dBm | Init DPCCH TX Pou: -9.56 dBm

Originate Current Service Tupe Send Single Shot
Call Hone Absolute Grant

Gall Processing Status

o fEOIE RRC State: Abs Single Shot AG Lo srate:  off | || SeQdfelptive
#| | in Status:  |Index 18: (95/15)42 f Node State:  Off
GHA State: Index 19- C1O6/15)42 fset: 1536 chips
Handovers T de 0 Send Relative
Grant Doun
UE Rep E-DCH {[ndex 21: (13u/15)+2 SCH Cat: &
Last Happu Bitir, 0. 95 (1507152 Ratio:  ---- %
Throughput: E ==== khps
Glear - Return
UE Info ACKs Transmitl 08X 23: (108/12)72 Yonittod: v
Active Cell Sus Tupe: UTRA FOD
Idle Logging: Ho Conn
1of5 DBUS-INT [intret |[atfset| I I 1of 2
HSUPA Setup Configuration : Step 3 —j
Call Setup Screen
Screen Ctrl Recorded E-TFCI Information E-TFCI Record
Channel = E=-TFCI Recording
(UARFCH) Info E-TFCI Recording State Parameters
Idle
H5PA Start Recording
Information Recorded E-TFCI Ualues E-TFCI Values
1= 75 11: 75 21:—— Fi-—-
e e——— 25 75 12: 75 22i-m-= 32ie——e
Information E L]
L: 75
75
6: 79 Send Step Up
75 TPC Bit Pattern
Y ]
: 73
Clear 10: 75 Send Step Doun
UE Info TPC Bit Pattern
Return Return
Active Cell Sus Tupe: UTRA FOD
Connected Looging: Ho Conn
DBUS-INT [intRet][offset] I I

HSUPA Setup Configuration : Step 3 -k
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A Test Lab Techno Corp.

Call Setup Screen

InsI:

IHEICSU): (==)

Pouer Class:
Detected PRACH Sig:

Called Party Humber:

HSDPA PS Data
Setup =

HSDPA RB Test
lode Setup

Init PRACH TX Pou: -22.70 dBm

Init DPCCH TX Pou: =11.55 dBm

| Hone

UE Categoru
Paraneters o

HSDPA RB Test Node Settings

Value

Close
Henu

DBUS-IHT

CH Domain NAG-hs
Paraneters 2
PS Domain
2or9S o H__Ps oonain |
£S/PS Domain omain HSDPA Uplink
Uplink Ok DTCH f : off Parameters
Uplink Guk DTCH Off
HS-DSCH Data Pa CCITT PRBS1S otan
RELC Header on Hi—ooom Present
Active Cell Sus Tupe: UTRA FOD
Idle Looging: Ho Conn
[intRet][offset] I I 1 of 2

HSUPA Setup Configuration : Step 3 -1
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